2 . \ ,
. ' . ' - ! . : . o
\ - ¢ 4 . . .
: o MODEL 644 S/N 2662906 RU S/N 9698283 ALPHABETICAL INDEX
- 7 .
3 .« MODEL 646 S/N 9663323 THRU S/N 9698982 | . S - KOHLER ENGINE SECTION | ‘-
. | : ~ COMPACT WHEEL LOADERS C . ease c emo T PaGE GHIG
e . ’ ) - Parts Catalog NO. Al 281 “ AirCleaner................0. 39 iz Filter, Breather ........... - 27 B14
. ' ) . ' . . Battery....'. .. .cvvven.... . .89 G6 . Flywhea!l ............... ... . 31 - C4
: oo ' ' Whitehall 2500 678 TR Belt, Starter-Generator ....... 3B cs FuelPump .............. L. 418 C14D2
' Note: This Parts Catalog replaces the (B:reatl'llel;t Crankecase,......... 27 314 B I;uel Strainer ............ P 43 D2
7 revious issue - 1281 - which : amshaft................ “ee 7 4 ‘ uel S\"st_em N 43 T D2
/ p - © Carburetor...............5.. . 41-43 C14-D2 , ° GasketKits......"........... 33 C6
. is obsolete and should be . .~ ConnectingRod ............. 29 c2 Governor ...........:o...... 37 C10
+ discarded. - . Crankshaft........... P 29 C2. . Muffler..................... 25 ,B12
- LT L . . C¥linder Block. . ..... e 31 C4 ~OllPan « .ol 3 31 C4
: " Cylinder Head .. . ... e 31 . C4 PIStON . ... .eenra . L 29 ' C2
' Electrical System- ..., .. .. 8991 -~ 'G6-G8 PTOClutch ................. 43-45 D2-D4
Engine Block & Attaching Parts 3 C4 SparkPlug.................. 89 G6
Exchanger, Heat .. ........... 59 B4 . Starter-Generator . .. .,....... ' B85.87 G2-G4
Exha{ust System -............ .25 B12 TankFuél................ . 43 ., D2
y . Fam!,..................... : 25, ., B12 Throttle Linkage ............ - 37 - C10
;‘:- . ""‘;;'. Valves ..................... 27 B14
% g s " ONAN ENGINE SECTION y
% ) . PAGE GRID y PAGE GRID
AirCleaner.................. 5 A - Flywheel ................... « N - A2
Blower Housing ............. 19 . B6 FuelPump ... ... .......... -9 A10
Camshaft.......... e 1M e~ > AX Governor ........coeueeo... “ 19 B6
Carburetor .................. 5-7_ AB-A8 Motor - Starter .............. 23 B10
4 ¢ Crankshaftsu. . v\uonnnn .. 1 A12 OilBase ..... P 17 B4
- Elactrical - Engin ............ J21 u B8 Oil Pump ........... O 17 B4
Engine Block & Att ch\tg Parts 13—‘15 Al14-B2 Pistons& Rods .. ............ " Al2 -
' Exhaust System .... ™ ..... o4 .25 B12 Points - Breaker Contact .. . ... 21 B8, '}
] . ’ .. Filter, Qil ............. \ / 17 ! ., .-B4 Valves ..7.................. 13-15 “~A14-B27 <
. ) . . . BASIC TRACTOR SECTION -
‘ PAGE GRID : PAGE GRID
Axle-Front . ................ 51 D10 Hydraulics - Bucket ....... ... 63 E8
Axle-Rear.................. 57 E2 Cylinder - Armg%. .+ <00 L. 6381 - E8-F12
Baffles & Shrouds ......... ; 35 c8 Cylinder - Bucket ... ... ... " B3-8t E8-F12 -
Brakes ................... 70 53 D12 Hoses, Lines & Flttlngs, ..... 63 " . EB
Bucket& Arms.............. 55 D14 Valve - Bucket Control . . ... 63-73 E8-F4
Control-Speed, Hydraulic . . ... 65 E10 Valve Control Linkage, -
Decals ..................... 95 . G12 Bucket ...... N 67 E12
Electrical System ............ 85-91-93 GB6-GB8-G10 Hydraulic Connections & -
Fenders .................... 49 D8 - Components for LT-26
Frame.......oveviviiiinns. 47 D6 - Three Point Hitch ........ 105 © Ato*
Frame, Lift Rods and Arms for Hydraulic PTO Kit LT-16 o
'LT-26 Three Point Hitch. . . 103 - A8t SLTA7 ... g - A4*
F-27 Hitch Adapter........... 105 A10* Hydraulic PTO Valve LT-16
Grille....................... ) §47 D6 ELT17 oo 101 A6*
Hitech .. .................... 97 G14 Implement Lift, Hydraulic .. ... 2 F14
Hood ...................... 47 . . DB - - Instruments, Electrical ........ 89 7 G6 .
. Hydraulics - Tractor .......... 53-61 ~ E4-E6 Lever : Range Selector........ 49" D8 )
] Coupling, Pump Drive ...... 75-77 FE-F8 Modél D10 Wheel Weights'. . .. 97 - G114
Hoses, Lines & Fittings ..... 58-61 E4-E6 PTOCluteh ......ooveen. ... 45 D4
Motor, Hydraulic Drive ..... 79 F10 Seat, Operator's.............. 49 ‘D8
: Pump .........coin, 7577 F6-F8 Steermg Wheel & Gear ....... 51 D10
i Valve, Gentrol, Tractor ... .. 69-71 E14-F2 Talllamp.........0......... 89 G6
: Valve Control Linkage ...... , 65 E10 ToolBOX ....ovvviiiinean.., . 45 D4
; -0 Transmission . ............... 57 E2
; . Weight BoX .............. e 97 G14
; , » - Wheels, Front & Rear ........ 53 D12
! * contained on micrgfiche 35. ‘ - -

-

[APRUR——




& -
\: T —— * ' ,I
” t
. Indexes Orders -
' : : This parts Catalog 75 arranged for easy identification of Orders should plainly SQECifV correct part number, fUH
' Genuine CASE Service Parts. An alphabetical index is description, quantity required, machine model and engine
provided at the front of this Cataleg to locate the major model, machine arfd engine serial numbers, method of
. groups or assemblies. A numerical index at the rear of the shippiént and shipping address. ] )
Catalog gives the part numbers and the pages on which : :
they are described.,
. . Chang
N When changes to they machine make it necessary,
iHustrations - revised pages for this bogk "will be issued. The revised
. pages will be issued with fhe same page number as those
" All parts are illustrated in “Exploded Views” which they: replace and the “jfsde” number and glate will be
show the individual parts,in their normal relationship to_ advéhqgi. -
gach other. Reference numbers are used in the jllustra- ‘e :
. tions. These numbers correspond to those in'the “Refer- It is imperative' that revised Parts Book pages be in-
ence Mumber” column and are followed by the part serted into their respective Parts Books as soon as received.
number, deseription and quantity required. Failure to do so will lead to confusion and defeat the
- purpose of the book. ‘
= ¢
N ? . ‘\i - :
> - # .
W Indented Description
-, ¥
' Indented parts in the descriptive list are a part of the preceding assembly or sub-assembly. ‘
The quantity shown in the “Number Required” column is the number of parts used ori a machine except where parts are .
indented in descriptive list. In this case the guantity shown is the number required for the preceding assembly or sub- TRACTOR MODEL AND ENGINE MODEL, SERIAL ENGINE MODEL SERIAL
assembly. . . SERIAL NUMBER . AND SPECIFICATION . AND SPECIFICATION
‘ . o ‘ NUMBER 644 NUMBER 646
REF. PART NO. | DESCRIPTION REQ'D TRACTOR MODEL DESIGNATIONS ENGINE MODEL DESIGNATIONS
: s 3
A 55159 CYLINDER ASSY -rearsteering .. ...... i e i s e s es e a s 1 " -
28 A 56208 SOCKET ASSY - rear cylinder . . . ..o v ov e e e e e eeeee s 1 644 WHEEL LOADER K-321-A C19028 Engine -
20 - A 55956 PLUG - adjusting, s0cKet assy . « .« « . . «v ... .. e 1 ; i Spec. No. 60209D
30 A 55957 u SEAT -socketball . ... ovvoneenntoenenn. e 2 646 WHEEL LO CCKA-MS C17626 Engine
31 A 56210 SPRING -socket . . ......... e i 1 ADER ,__Spec. No. 2481G -
s " 32 A 56209 SEAT -50CKET SPIING. oo v v v sttt s et 1
1 33 G 46175 CLAMP ASSY - SOCKET S5Y « « « v ¢ v v v es e e e e e e R} - :
18- 836 BOLT-1/2"x 2-1/4" N.F. hex. . . . .. I e 1 ;
- 34 132- 104 PIN - cotter, 3/16" x3". . ... ...... e 1 .
- 35 A 55889 STUD -ball,socket &cylinder . . .o ottt it ittt e st e et ennncne 2 T T
- ' 36 13- 410 BOLT - 1/4" xB/8 NG, hBX. . o ittt it ittt ettt s e eanns 4 ’ . .
37 92- 4 LOCKWASHER - 1/4" SAE . . o i it ittt it et e e ettt it et i 4 ! !
A . 'l-
. ‘ . ) P
L ’ _ Terms “Right Hand" and *'Left Hand"" - » | f
2 ‘ ‘ - )
. . "Rl-ght Hand’" and “Left Hand"" sides of this machine are determined by standing at the rear of the unit and facing in the' - i ’
direction of forward travel. . - .
. e ) %
| : = .




(=]

11
12
13
14
15
16
17
18
19
20
21
22
23

24
25

Er

" e
P

Printed in U.S".;

REF.

Q- EWN -

PART NO.
C 18627
129 800 -
195- 513 -
Cc 18629
A. 70090
c 18628
A 28077
174. 222
C 19170
192- 17
129- 77
KO 237421
C 19169
214 251
C 20634
" 20660
c 20630
C 20374
C 20631
C 20564
13- . 424
92- 4
e 20632
c 10678
o 13 632
92. . 6
4
pre
.

B

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS
’ ONAN ENGINE )

: -CARBURETOR, AIR FILTER AND MANIFOLD

X DESCRIPTION

.....

BASE - air cleaner.

“O" RING - 17/168” 1D, ....,
SCREW - #10 x 2-1/4" NF rd. hd. machine . .
o CLAMP ASSEMBLY - air cleaner (includes items 7, 9 and 10)

LOCKWASHER - #10

e ow

TUBE - breather
CLAMP -hose ., .......
> WRENCH - carburetor adjusting .

CARBURETOR - engine (repairs, page 7)

BRACKET - choke

GASKET - carburetor mtg.
BOLT - carburetor mtg.

ELBOW - carburetor inlet
BOLT - manifold mtg.

............................
............................

............................

............................
..............................
........................

L

............................
.................
............................
I L T T T T .
............................
...........................
.............................

............................

............................

REQD!

MM—I—-&MM_—I‘_‘_A._;_I-—-IA—I-.‘_.—!._L_!.-A—h—l—l—-l.-l.—l




Tu | -
o N
4 l’ - T T I . 1
v rf 6 ) Ceo T g ) . - o c . T ‘ . N
g N . L ) _ CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS ' : C 7 T /
! > : : . 3 ONAN ENGINE ‘ : T :
) , , : ' < A ‘ s
1 } - . ) ’ C 20688 CARBURETOR :
- | 4"
- ; . ﬂ ' REF.  PARTNO. DESCRIPTION, REQ'D '
. . 1 169- 97 © SCREW-bowlecover. ... .........c0vreunnnnnnn... e 3
P ®'-“‘i == /G> /® 2 NSS SCREW - choke fly #4 x 3/16" {order C 20688 Kit). . . , . e 2
/ g Q 3 C 20691 FLY -choke . . ... .. e e [ e 1 .
B , @N -t @ 4 NSS COVER ASSEMBLY - carburetor {(order C 20688 carburetor), ... ... ... 1 , .
-~ = 5 C 20693 SHAFT ASSEMBLY -choke . .........: e . [RaN ¥
" — () - 6 C 20694 PIN -float .. ... e S, R 1 -
. ) o ETE h 7 NSS GASKET - body to bowl {order C20689kit) ... ................. 1 ,
.‘\‘-@ , g NSS GASKET - float, valve seat {order C20880 kit) .. .. ........0o.. ... 1 /
é = 8 NSS : GASKET - needie, main adjusting (order C 20889 kit). . . .. . . T 1 ‘
. i _ - e 9 NSS NEEDLE AND SEAT ASSEM. {order C 20689 kit). . ... ........... . 1 oo
- : 10 C 20708 PLUG -gasinlet, ... .0 . . .. it iiiee s, 1 )
o : P 5, : 1 c 20712 PIN - StOP ChoKe. . . vttt e e /
- ‘ B{lﬁ ‘ ‘ - 12 C 20700 FLOAT ASSEMBLY - carburetor . .. ... ovennvnenenennan ... I T .
o . C ‘ , - 13 - C 20701 LEVER -idlerstop. . ......... e e N BN o
™ . , e T . 14 . .NSS NEEDLE - idler adjust {order C20689 kit) . - . . ... v v i nnnnn... 1 Lo ﬁ
: ®\ (%6) ﬁ‘/® ' : 15 CC 20439 SPRING - idle adjust. . . . .. ... e e e L
i o ] 6. . C 20704 SPRING - throttle Stop @iz e -« » » 2 v v ove e veee e e e e e 1 .
17 169-° 61 SCREW - throttie stop #6 X 1/27 . ...ttt i ettt e e, 1
? 7 18 NSS SCRI';'W - thrattle fty #4% 1/4" (order C 20689 kit). ... ............ 2
\ 19 C 20705 - FLY. throttle............. e e, S
. 20 - NS§ ¢ SHAFT ASSEMBLY - throttle {order C 20689 Kit). . ... ............ 1
) 21 Cc 20707 NOZZLE -nutand jet......... e e e e 1T o=
- 22 C 20699 NOZZLE ASSEMBLY. ... .. s e et ma e
- ) 23 NSS GASKET - nozzle forder C 20683 Kit) . ... vvv v veinen e 1 ,
24 NSS BODY ASSEMBLY - carburetor (order 20688-carburetor) ... ... ... ... 1 ,
25 ° C 20709 BUSHING - throttle shaft . ........... J © 2
. 26 129- 665 "‘NUT - throttlestop .......... e e 1.
) 27 c 20711 SCREW - throttle Stop MtgIelamp .« v ev e e s rnsernnennn..s an 1" -
. 28 C 20713 ‘NUT - main adjust needle retaimigr . ... ..........o...... e T —
e 20 NSS " - PACKING - main adjust needle ('d{derc 20689 kit) .. ..... ... ..., 1
30 C 20715 * RETAINER - mainadjust needle % ............ouun.. I 1
31 C 20716 . PIN - main adjust needle . ...... e e e C
- - .~ 3z NSS NEEDLE - main adjust {order C 20688 kit}: .. ......... M e ) -
. .33 C 20718 . NEEDLE ASSEMBLY..... e e Too
* " C 20689 KIT - repair, carburetor {includes items 2, 4, 7, 8, 9, 14, 18, 20, |
" 23,29,30&32) ....iiiiiu... R, 1
{ .
t / . / , ’
ﬁ; ) - ; ,E
“ r X /_
Ll D PR - = / B
- / . . ‘ ' -
’ l}'
; . r r "h r
r/ -
!
/ ‘ A
;T Y * .
} ’,f . [ : Printed in U.S.A. February 1976 .
. ‘ ; ‘ .




) L ' / TN
CASE MODEL: 644 AND 646 COMPACT WHEEL LOADERS g9 ‘
8 . ' ' ' " ONAN ENGINE ' )
E A ’ - FUEL PUMP ASSEMBLY ,
r . - ’ ' :
REF. PART‘NO.- " DESCRIPTION ' . -REQ'D
- 1 C 20853 PUMP - fuel, vacuum {used S/N 9663306 and after) ... ... L L. 1
N 2 . C - 20740 BASE - fuel pump ........ e e e e e e e 1
B 3 Cc 20440 ) SPRING -diaphragm. . . ... ..., ..., 1
- 4 C 20448 PLATE - 8pring o . oe s ot et e e o e e e e 1
5 C 20434 - GASKET -base fuelpump. .. ... .. ... ... . 1 )
8 Ehls 6 C 20437 - * DIAPHRAGM - fuel pump ', .. ... F R .
7 C 20428 VALVE PLATE ASSEMBLY .. ......................... 1 ’
N 8 C 20738 JGASKET -cover, fuelpump. . ... .......... . ... ..., 1
9. C' 20739 . COVER -fuelpump......... e e e e e 1
10 C 20433 SCREW - cover, fuel pump. .. ....... NE T 2
11 C 20645 PLATE - fhechanical fuel pump hole cover, . . . 7 A 1
12 192- - 19 LOCKWASHER - 1/4” .. ... ...... N T, 2 '
13 13- 410 BOLT-1/4" ¥5/8" nc.hex ........ e e e el 2 {
14 C 20735 GASKET ipldte, fuel pump hole cover. . .. .........o........ P
15 c 20647 TUBE -vacuum line .. ...... Tt e et e 1
16 222- M4 FITTING - inverted male . 1
! 17 TC 20411 CAP - fuel pump=_ .. S Aot 1
- 18 214- 251 CLAMP -hose . ... oo et 3
19 C 20650 BRACKET -fuel pump mtg. ... ...t ma e . 1
20 € - 20651 SCREW-#10x5/B" | .. . ... . e 2
21 129- 27 - NUT - #10 nf. hex. . S e e oee oo e e e eee e 2
22 Cs 16202 HOS!E svacuum, fuelpump ..ol 1
23 T 15626 HOSE - fuel pump to carburetor . . .. ........ P et 1
i P TN
. , - ' - s {.;-f—"_'l
. s {1 &% ‘;:z.} A A - --If’ - .ol '%Q t ‘4
25T e ——— — - - - - o T o - T - [ ‘ ! W
i o AN " - « e Yo ¢
. R
5 ‘ toe [
u; Ly - Y
== }
L~ )
. ‘g_‘h . .
F "
1 W N . "'t -
b * " ‘
t‘:f':‘:c':‘ 1_
N . Ty
. ‘n.'u‘ -f* ; . . B
L * z,;fr'r., - ’ . - B
< ~ Printed in U.S.A. “ ‘ February 1976 d
: - . \




e

OOOO'(‘JODOOOOOOOOOOOOOOOOOOGO'OOO
. o

_
X
&

(R Ne R Nl

R

Printed in U.S. A/

PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT
REF.NO. PART NO.

20223
22260

14
20308
20317

20228°

20229
g
20327
20233
20342
20351
20352
20357
"20358
20373
20379
20380
20381
20481
20402
20382
20383
20384
20386
20394
20400
20403
20408
20409
20410
20480
20482
16
20483
13338
20219
20487
7

RING - center pin, camshaft. . . . . .

i

CASE MODEL 644 AND Bffﬁ COMPACT WHEEL LOADERS

ONAN ENGINE

DESCRIPTION

CUP - governor,
BALL - fly governor
GEAR - ring, flywheel .

.........................

FLYWHEEL - engine {inciudes ring gear}

PISTON AND PIN ASSEMBLY - standard
PISTON AND PIN ASSEMBLY - 005"
PISTON AND PIN ASSEMBLY -..010"
PISTON AND PIN ASSEMBLY - .020"
PISTON AND PIN ASSEMBLY - .030"

- PISTON AND PIN ASSEMBLY -.040"

PIN - piston
RETAINER - pistori pin

GEAR.SET - timing {includes cam and erankshaft gears)
"WASHER - thrust, cam gear-

KEY - woodruff, cam and crankshaftgearmig. ... .. ... ...........
CAMSHAFT - engine {includes C 20233 Pin} ‘
PIN - camshaft Cenmter-« o v o v ae 20 e o s v s v e o m e neanannannn

.....................

........................
.........................
........................

" CONNECTING ROD ASSEMBLY

BUSHING - piston pim .o ot e et e e e e e oens PR oo

RING SET - piston {010 oversize}. . . . ... ..o oo it
RING SET -.pistéfy (020" oversize). .o ... . ......unn... e
RING SET - piston (830" oversize). . .. ......c....unee P
RING SET - piston (.040" oversize}. ... ... e e et
BEARING - connectingrod {standard). . ... .. ... ... i
BEARING - connecting rod {.002"" undersize)
BEARING - connecting rod (.010" undersize)
BEARING - connecting rod {.020" undersize)
BEARING - connecting rod {.030" undersize) ]
WASHER -flywheelmtg. . ... ... ittt i i e ans
KEY -flywheel mtg.. . . ..o oo v it i e i i e i
BOLT - flywheel mtg. Special . v v v v e e e nnaninimacnne s enncs
RETAINER -crankshaftgear . ... ... ...
WASHER - retaining, cranksl-@ft QRAr. . M.
CRANKSHAFT -engine . . .5 .o ottt v s s s aeraansann-

/LOCKWASHER - 716" flywheel m1g

I I R I T R R S S

s
B

T
¢

T en
.
[ &
tJ r
£

e
)
N

T

February 1976




13
- ONAN ENGINE |
ENGINE BLOCK ANEI) ATTACHING PARTS
REF. NO. PART NO. DESCF!I_PTIONu ¥ REQ'D
1 C 20489 BLOCK ASSEM. - cylinder, standard bore ... ... ... ... .c..v. .. o 1
2 C 20252 PLUG - camshaft expansion ... .. vvvuurnn. .. e 1
3 C 20497 STUD - beatingplate, rear . . . oovuvnsinen e, be. i B
4 C 20262 BEARING - crankshaft, standard {undersize.see below}.. .. .. ... .. 2
5 C 20267 . WASHER - thrust, crankshaftbearing “. . .- . oo oenennnn .. 2
6 C 20611° KIT - gasket, bearing piate . . . . . P L 1
7 C 20612 PLATE - bearing {excludesbearing) .. .. ......... ... ... ..., 1
B C 20513 BEARING - camshaft, ffontorrear . .. . ... ... .. .. e -2
g c 20271 SEAL -bearingplate. .. ... ... . ... et 1.
10 ¢ 20272 . PIN - main bearing stop..... ... ... e e .4
1 128- 513 NUT -stud, bearingplate. ... .....oy duuninunnn i, ‘5
12 - cC 20518 . LOCKWASHER -rearbearingplate. . . oy, v oo v viinn et .5
13 ¢ 20520 w TUBE -0il, Crankease . cu v v sue v neinnnsennss ceiasnenn 1,
14 C 20528 . INSERT - valve seat, intake {oversize see page 93). . . ... ........ 2
15 c 20523 INSERT - valve seat, exhaust {oversize seepage 93). .. ... ....... 2
1§ C 20534 . GUIDE - valve, intake.. .., ......... et e i
17. C 20533 GUIDE -valve, exhaust . . . ..o v e e iiiesnennn e 2
18 C 21889 BLOCK ASSEM. - short (includes: cylinder and crankcase, all bearings, ©
/ crankshaft, camshdft, timing gear, governor gear case, rods, pistons, .
- . rings, valves, oil pump and breather tube) . .. .. ......... o 1
19 C 20490 CAP -breatherqube ... .. oeintt ittt g 1-
20 C 20497 TUBE -breather .. ............ e N A "
21 Cc 20492 . BAFFLE -breathertube . .. ... . .. ..ttt i e ieenne 1
22 c 20493 SEAL -!'0"-ring, breather twbe. ... ..., [ 1
23 C 20536 CLAMP -breathercap ............. .. . .cciiuennlvnn... 1
24 C 20504 SCREEN-breather .. ... ... ... .. ... ... ..., e 1
25 C 20540 BOLT - 5/18%A-1/4" nc. hex . . . . . e AU 8"
26 C 20541 CBOLT-5/16x 1-3/8" N hex . ..o e et e el e 10
27 c 20248 WASHER - B/16 . ... it it e e 18
28 c 20499 GASKET -cylinderhead . . . . . .. G h e 2
29 Cc 20500 HEAD - cylinder R.H. {used prior to eng. no. 292517 . ... ... AP s 1
29 C 20501 HEAD - cylinder R.H. {used eng. no. 282517 and after). . .. .......... 1
30 C 20502 HEAD - éylinder L.H. {used prior to'eng. no. 292517}, . ... ... ... ... - 1
30 cC 20503 HEAD - c'ylinder L.H. (used engnox202817 and after) . . .. .. .. ... ... 1
31 C.- 20263 BEARING - crankshaft, rear (.002 undersize). . .. ... e e 2
31 C 20264 BEARING - crankshatt, rear (010 undersize). .« ... . v vt o oo e e e 2
o . n
(‘ ! L
- A - Y, ) .
PR '
A} N
Printed in US.A, - . L o . February 18786

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

L

e




et

_CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS - 15
ONAN ENGINE
ENGINE BLOCK.AND ATTACHING PARTS {(continued)}
REF. NO. PART NO. DESCRIPTION , REQ'
<} C 20265 BEARING - crankshaft, rear (020 ungdersize). . ... ... . e 2 4
K] C 20266 BEARING - crankshaft, rear (030 undersize). . . ... ... .0 .uenn. ... 2 -
32 C. 20494 COVER -valve............ Ve e Gerereaanans 2 N
33 - C 20495 GASKET -cover,valve . . .. ... ..ot ie e e e, 2
34 C 20498 SEAL -valve, intake . . .. .. ... e e e 2
35 13- 436 BOLT -valvecover.......... ... unun... e 2 .
36 c 20247 WASHER - valve cover, coppe\.\.\.\ ............ Lree e, . 2 .
37 cC 20517 . ROTATOR -valve ........... [ ‘\\ ........ 4
38 C 20293 SPRING-valve . ... .. e i, L N 4
39 C '20294 LOCK - valve and spring. . . .. v oo iineee e dennennenn .. 8
40, C 20276 TAPPET - valve, standard. . . ... ......... P, | e, 4
40. ¢ 20277 TAPPET - valve, 005" oversize” . .. ............. e 4
-4 C 20521 VALVE -intake. , .. ......... P . e 2
42 C 20522 NVALVE -@XNaUSt. .. .. oov vt araeneeeeeiinibe e 2
43 C 20524 . . INSERT - valve seat, exhaust {.002" oversize).. ... ... SR A 2
a3 C 20525 _  INSERT - valve seat, exhaust {.005" ovérsizé) . . .. . . ... Vo 2
43 C 20526 INSERT - valve.seat, exfiaust {010 oversize) .......... P, ... 2
.43 C 20527 INSERT - valve seat, exhaust (025" oversize) . ......... e 2
44 C 20529 INSERT - valve seat, intake {.002" oversize) .. ......... 50 . ... ... 2
44 C 20530 INSERT - valve seat, intake (.005" oversizef~, ........... | 2 _
44 C 20531 INSERT - valve seat, intake (.010" oversize) .~ .......... Voo iil 2
44 C 20532 ° INSERT - valve seat, intake {.025" oversize} . ............ \ ........ 2
C 20655 - KIT - gasket, complete efigine. . . . . ... e LoadL.. 1
C 20754 KIT - gasket, carbon removal {includes: valve cover gaskets, cylin\d_er ’
\ - - head gaskets, intake manifold gaskets and exhaust gaskets .'\'.‘ ...... 1 -
= C 20755 KIT - overhaul, engine (standard} includes: valves, valve spring and.
-7 retainers, ring set, oil filter, breather tube, points, plugs, condknser,
- erankshaft retainer ring and gasket kit . .. ...,...,....: R ~1
i\
L] \
vt ) \
- A
\ ="
. ff \ R
\ { \
) o \ »
s ” \\—5
‘>..\ ~ , ;
|
Printed in U.S.A, ’ - . August 1974

]




Printed in U.S.A.

o

REF. NO. PART NQO, -
1 C 20551
: 2 C 20310
3 C 20544
4 C 20545
5 T C 20546
6 C 20547
7 C+ 20300
8 C 20549
9 211- 5
10 c 20312
11 C 20552
12 C 20314
13 C 20579
14 177- 97
15 13- 528
16 13- 536
17~ 92 5
18 TC--._ 20556
19 C 20555
20 C 20557
21 221 13
22 221- 14
23 C 20563
23 C 20562
24 C 20553
- 25 C 20554
26 C 20564
.27 13- 410
28 92. 4
29 C 20570
30 C . 20323
31 C 20325
32 13. 416
33 14. 612
34 C 20320
° 35 C 20322
36 C 20574
a7 C 20566
38 C 20877
39 C 20568
40 C 20565
41 C 20330
42 13- 516
43 C 20331
44 92. 6

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

e

~.BOLT - cil base to block

\

17

"ONAN ENGINE

Ll

OIL BASE, OIL PUMP AND GEAR COVER

» DESCRIPTION, ,
COVER ASSEMBLY - gear. L 1

SEAL - oil, governor shaft . . . ...0..... . ... ..
~BEAR INé- - governor shaft, upper . ., .. ... ... ... ... e e

SHAFT AND ARM ASSEMBLY -

YOKE - governor shaft

RING - retainer, yoke

PIN - stop, governoreup . =L ..o ool

BEARING - governorshaft, lower . . | .

BEARING - ball, governor shaft .. ... . .... ... ... PP v
, SEAL - gear cover

GASKET - gear cover

...................

...............................

.....................................

..............................

BOLT-5/16x2-1/4" ne.hex ... ..o
LOCKWASHER - 6/16", . .. ... ... ........ e e e e e
BASE - oil

PLUG. oil drain 3/8" . ... ., ... . T
PLUG - cil-drain 172" .
TUBE - oil filler {used with vacuum fuel punip} . ...
TUBE - oil filler {used with mechanical fuel gump)
CAP - oil filler :

BOLT - oil fitler tube mty. . . . . e a e
LOCKWASHER - filler tube and oil pumpmig. .. ... L. ...,
INTAKE - oil pump {includes cup, screen and pipe)
OIL PUMP ASSEMBLY (internal companents NSS)
KiT -gasketoilpump . . .. ... .. o o
BOLT - ail puni‘p’-gntg ........... e e e i bt e e e e e e e
BOLT - 3/8" n.c.hex, 0il by-pass. . .. ooovennune i,
SPRING -oilby-pass. . ..............-. ..... oo
VALVE - oil by-pass

ADAPTER - oil filter {used on early models)
GASKET - adapter oil

-

February 1976

- W



REF. NQ. PART NO,

Printed n US.A,

1 129- 665
;2 C 20569

'3 C 20605
4 C 20872
5 (C 20573
6. ‘c 20610
7 C 20616
8 C 20620
9 C 20621
10 'C 20608
11 25 118
12 129- 27
13 .C 20611
14 C 20374
15 ‘¢ 20613
18 5 ¢ 20622

17 C  20372.
18 195 14
19 136- 2
20 169- 74
21 C 20624
22 121- 3
23 C 20627
24 C 20628
25 128- 27
- 26 C 20626
27 C*- 20625
- 28 C 20580
29 C 20582
30 C 20584
31 C 20614

/

—

' “CASE MODEL 644

AND 646 COMPACT WHEEL LOADERS ) 19
ONAN ENGINE .

GOVERNOR AND BLOWER HOUSING - .

NUT - #10 ..

ROD - governor, high speed . . . .. N, Ve e
CLIP - cabie,‘;hrottie ............ FEP e e

WASHER #6
PIN - cotter. .

DESCRIPTION |

D
m
Q
(=

=

.........................................

....................................

...........................

.......................................

i

.........................................

_A_a_ld._Ih)-.lm_l_n_n..._;_n,.a—-_n-_l_lm.h_n.p_n_a—-‘._A-_A—.n_.‘n_.q

August 1974



.
Qe | -
20 , '\ ’ . . ©  CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 21
T ‘ ONAN ENGINE _
i . ‘ = . ‘
! \. - A IGNITION AND CHARGING SYSTEM ‘
I L ! . - -
REF.NO. PART NO. DESCRIPTION - ‘ REQ'D
1 C 20591 - ROTOR - alternator , ., .. ..... WIS R 1
) , 2 C 20592 REGULATOR, RECTIFIER ASSEMBLY . ........... ... .. 1
3 £ 20893 SCREW - rotor mounting - . .............. e 6
4 92- 4 LOCKWASHER -rotormtg. ......................... ... . 6. =
5 C 20594 SCREW -statormounting . . ... ., ............ e e 3
. & 92. 3 LOCKWASHER -statormtg. .......... e L 3
7 C 20590 STATOR ASSEMBLY (includes jtems 8, 9 & 10). . ... ... .... . N 1
i 8 C 20596 CONNECTOR -socket .. ............. e 1
9 c 20597 HOLDER -fuse................................. 1
™ 10 C 20599 CONNECTOR -wire. ., ... .. ..... .. ... L
' 11 C 20604 CONNECTOR - plug, regulat®r. ... .................. .. ... .. 1
12 13- 414 SCREW - 1/4 x 7/8" regulator, rectifier, mtg. . ........... ... . . 3
13 92. - 4 LOCKWASHER - 1/4" . ... .. e e T3
14 C 208585 . CLIP-wireholder . ........... e S
15 C 20617 BRACKET - socket mtg. wire . , . , .. e, LT 1
16 C 20507 CABLE - spark plug 23-1/2" ... .. e e e T 1
17 C 20348 CABLE -spark plug 19 .. ... ... . ... / ................. 1 )
18 C 20349 COIL-ignition .. ... ... .. ... >7........... ... ... . 1
’ 19 C 20344 BRACKET -cable, spark plug. . 7% ..., L. . . ... 1
20 16905 °  RETAINER - o-ring, spark plug€ables . .. ... ... . ... e 1
21 o] 5999.AB- SPARKPLUG....... S, e AT 2.
-22 C 20514 BOX ASSEMBLY - breaker contact lincludes items 23, 24, 25 & 26). . . . . 1
23 C 20318 COVER - breakerbox. .. ...... ... S e 1
24 C 20321 GASKET - breaker box . . . . . . e e 1
25 C 20484 POINT SET - breaker contacts (order kit below). , . '. ... ... ... 1
26 C 20343 CONDENSER - bréaker contacts {order kitbelow). . ... ..... ... 1
27 C - 20332 CAM - pointgapadjust ... ............. N e e e 1 N
28 c 20505 GASKET - breaker box mtg, . ..............oooooruns. oo ... 1
\ 29 C 20506 PLUNGER ASSEMBLY {includes plunger, guide & diaphrggm). ........ T
30 C. 20500 - DIAPHRAGM -breakerbox. ... ............. ... .. .. ... 1
31 C 20515 STRAP - point set to terminal block...«. . . .............. e . 1 .
32 C 20516 BLOCK AND TERMINAL ASSEMBLY .. ........... .. e 1
33 C 20548 SCREW-#8x1/4" .. ... ... . ... .. P 3 N
. 34 C 20535 SCREW - breaker box mtg.. . ............ e 2 .
35- C 20588 CLIP-wireharness. . ... oo 1 N
{
. 3
\ >
;
R
AN
Q_ \'._\\ . ’
\ .
1 ’ ¢
L
4 ' _ _
Prifited in U.S.A. . . ‘August 1974 i
' )




- ) - e

;.“:.'1 .t - -, .~ - r
CASE MODEL 644 AND MGEGMPAC' WHEEL LOADERS 23 A
[ . -~ 7 ONANENGINE .
- . | / s Yo Y, G 3 . .
- STARTER MOTOR, ) i _
REF. NO. PARTNO. . ~ DESCRIPTION .- - ) ) REQ'D
1 C. 20589 " BRACKET -starter¥ntg. ., ... ... ...... .. ... . . . .. . . .. 1
2, ¢ 20587 SPACER -starter mtg. _ _ _":, . =v° X ; Tow e e n e e 2
3 13-, 620 BOLT - starter bracket mtg, _ . |, . LI \ ................ 3
4r C 20615 - BOLT - starter to bracket mtg. . . _ 5, . ... ... . .. e o e 2
5 92 ' LOCKWASHER -startersmtg. . ...................... ... .. 5
6 C '20586 .  MOTOR - starting 12.volt. . .. .. ... .. e e v
7 C., 20663 - YOKE ASSEMBLY - frame (includes items 8, 9, 10, &11). .. ... .. 1
8 C 20678 BRUSH - starter motor . . . . . . . g: .................. 4
9 C -20683 COIL ASSEMBLY ~field . . .. ..%. . ... ... .. ... . . . . " 1 K
10 C , 20686 ‘ POLE-shoe .............. 0 ... ... .. .. ... i, 4
W1 C " 20687 SCREW -coil mg., field . .. ... 0. . ... ... . .. . | 4
12 C 20664 ARMATURE - starter miotor. .~ .. . .. 2, 1
13 -C 20673 HOLDER - spring. . .. ........... 4... ... . e 1
, 14 C 20672 SPRING -lever (B)........... ... S 1
15 C 2067 | SPRING -lever (A}. . ... ... ... .. . 1
16 C 20670 CEVER -clutchfork. . .o oo, P .
17 c 20665 CLUTCH - engaging, starter . ..., ... ... 0o . 1
18 C 20668 STOP-pinion . 2. ) 1
19 C ~ 20867 RING -retaining ........... ... .. . ... .. ... .. ... 1
20 C 20668 WASHER . . ... o, e 1
21 - C 20674 END CAP - starter, rear {includes bearing). . . .. .. ... ... ...... 1
22 C 20685 BEARING -rear . ... .. ... ... ... .. ... 1
23. C 20680 BOLT -through. . . .o 2
24 C 20679 . SPRING -brush. .w . o 4
25 ¢ 20876 WASHER -armature, . . ..., ... .. ..... e e 1
26 “C. 20677 WASHER -insulating . .. . ... ......... [ 1
27 C 20675 WASHER -armature. . .. ..., .. ... . 1
28 C 20682 SWITCH ASSEMBLY -solenoid ... ................... T 1
29 177- 133 SCREW -solenoidmtg. . . ... ................. e 3
30 C 20669 ] FRAME ASSEMBLY .- drive end {includes bearing). ... .., ...... 1
31 C 20684 BEARING -front. ... ... ... .o, e 1
.“'m:.’-"
L] I
3




- S S ."‘.I
- »
&
A W
0
o
ot
- . - ..1' : A
24 e
< e
. ”
L]
&
-~
B
I
®
-
'
.
'
-
’
- -
| -
.
.
]
r
(AN
B
' -
.
:

——

REF. PART NO.
1 G 18246
2 C 10372
3 61-. 510
i C 18121
2 C 18215
3 c 18214

c 4 c 18250
5 61- 512,
6 192. 45
7 c 18216
8 » 111 204
9 129 518

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS - 25

e

-

EXHAUST SYSTEM — 644

. DESCRIPTION_ REQ'D
MUFFLER:- exhaust ....... ... .. e 1
GASKET - exhaust. . .. . . B R 1
SCREW - 5/16" x 6/8” NC sockethead .. ................... .. .. 2

EXHAUST SYSTEM — 646 .
MUFFLER.: exhaust - . .... e T 1
PIPE - exhaust, left .......................... ... . e 1
PIPE - exhaust,right. . ... ................ IR e e 1
GASKET - exhaust. .. ... -2
BOLT - 5/16" x 3/4" NC hex. . . .. e e e 4
LOCKWASHER -5/16” .. .. .. e, e e 5
CLAMP-muffler . ... ... .. . . L e e e p.
BOLT - 5/16” x 1-1/4” NCrd. hd. square neck « . . . ... .. ... e 2
NUT-5A6"NChex ««..ooeiu it £ 2"
el i.. )
\
rl
. ) )
i ' ; ~ X
‘ August, 1974

‘\ - L

£y



v

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS: 27
644 CRANKCASE BREATHER-
REF.- PART ND. DESCR!P]{'ION N REQ'D
1 2% 104 NUT-1/4" NChex ............ e e, 1
2 92- 4 LOCKWASHER - 1/4%. ... ..., e T Cereeaas 1 -
3 KO 275220 STUD - valve covér. : /. .;,....... e e e 1
4 KO 275143 C COVER -ValVe. .o viesreesnnsnrnnn,. e ch e 1
5 KO 231032, SEAL-breather........................ Ceeaes eeen S
6 KO 235048~,-~, GASKET - breather plate. . . ... .. el e 1
7 KO 235118 ° ™ FILTER-breather.................... T S 1
8 KO 235117 BAFFLE - bfeather. ... .......... e ceeiin SO
g KO | 235047 HEED - breather ..........,.. ceen R, NP T
10 KO ' 235631 PLATE - breather, . ........... N T YL U AT 1
1 KO - 275144 GASKET - valve cover. . ...... i eaee s ' et ey e 1
644 CAMSHAFT AND VALVES
4 . ©, o N i
KO 235838 VALVE -exhaust. . ..o .oovnvnnn.. e ceeanan Ceeieeeen .1
KO 235582 VALVE -intake. . ......ovvnnnlverun.. .. s e 1
KO 230170 '  INSERT-exhaustvalveseat,,..;........ f‘*“““«,;\ ........ 1
KO 235007 GUIDE-valve, . .......... et aaaean cean AR o2
KO 235011 SEAT -valvespring. ..., ..vt e ce e eenrenrann, e 2
KO 235168 SPRING-valve .............. e e e . 2
KO 230020 ROTATOR - valve (Furnished in pairsonly) . ........ N e 2
KO 240013 LOCK - valve retainer . .. .....,, Ceaeaan Ceeaea. N 2
KOD 235327 . "LIFTER ASSEMBLY .. ......... e e -2
NSss SCREW - tappet adjusting . .......... et e eer e A E
NSS LIFTER-valve . ottt i e it e et eeieaens, 1
KOE 235646 CAMSHAFT ASSEMBLY ............... e R
v 34346 SPRING -actuating « - - - - .. vriennnenennnnnnns T 1
"KO 275066 .- SPACER -camshaft, 005", ... .. utinvnniinnnnnnn erenea UAR
KO 275067 - SPACER - camshaft, .010” ......., e i, . UAR
KO 235053 PIN - camshaft. . .. . R T i eteaeaanaa, 1
« KO 230265 INSERT - intake valve Seat. « « . ot v e vt en et iannnnennna 1
- J
!
I W
f J o %
, S .
5.
I~ - . ~



Do~ dmgd W =

REF.

-

.

PART NO.

NSS
KO 236763
NSS
NSS
NSS
KETA 237401
KO 235811
KO 235803
NSS
KOA 237344
KO 235003
g2 | 6
KO 238611
NSS:
KOA 237403
KOA 237404
KOA 257405
KO 236764
KO “236765
KO 236766
KO 235868
c 18102
R 16287
40035

W 5063-S

KCB 237034

ol 27001

Cc *18097

¢ 18095
131- 309

C . 15060
KO 236504
KO 236509
KOA 236507
KO 236506
KO 236510
KO 236559

Pririted in U.S.A.

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 29

—

644 CRANKSHAFT, PISTON = CdNI\iECTING ROD

DESCRIPTION . REQ'D

.....................

oil (Includesexpander) . 7. ... ...,.... ..., R
PISTON ASSBMBLY (For-oversize, see item 15) . . . ... ... ... .. )
RETAINER - piston pin
PIN - pist

1

1

1

1

1

1

2

1

1

1

2

2

2

1

1

PISTON ASSEMBLY - .020" aversize ... ............ e e 1
PISTON ASSEMBLY - .030" oversize 1
RING SET - piston .010" oversize 1
RING SET - piston .020" oversize N 1
1

1

1

1

2

1

1

1

1

1

1

2

2

RING SET - piston .030" oversize _
PIN - piston .005" gversize

BEARING - crankshaftbalt .. ....... ., et e s
KEY - 1/4" Sq.” 3/4" {(Pump Coupling). . . & .

CRANKSHAFT h

KEY - flat 3/16;’ x 3/16" x 1—3/8': {Flywheel}
OIL SEAL - crankshaft front
WASHER - 5/8"
NUT - special Marsden 5/8° NF _L

RETAINER - external 1/2” 1D
SPACER .020”

[

GEAR ASSEMBLY - counter bilance
BEARING - gear assembly . . . ... . .... e e e 2
SPACER-.010" .......... e e e e e b e e e e e .. 2

SHAFT - counterbalance stub. . ... . ... ........... e v 2

\ L//
\l
. \
. i
N
. August, 1974




-

REF.

- @O B W R -

10
11
12
13 .
14
15
16
17
18
19
20
21

‘22

23
24
25
26
27
28
29
29
31
32
33
34
35

© 36

37
38
38.
42
43
44
45
46
47
48
48

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS'

Printed in U.5.A.

644 ENGINE BLOCK AND ATTACHING PARTS

1

PART NO.
KO 236886
KO 270158
KO 270889
KO 237670
KO 237658
KO 237084
KOB 237182
KOA 237033 -
KO 230170
KO 235007
KO 230265
c 21814
41- 18
113 209
192. - 21
KO 235025
KO 235026
192- 19
13- 6
KO 235353
173, 221
193- 26
KO 237808 .
192 21
13- 207
C 14399
R 16287

40035
KO 235757
KO 235070
¢ 21815
192. 21
113 207
C 18097
KO 235818
195. 545
131- 300
C 14954
A 27365
KO 235748
C 19473
C 149806
221- 1412
1290 143
129- 103
192 21
KO 237277

K]

DESCRIPTION N REQ'D

FILLER TUBE . ittt e et e e 1
BOLT - cylinder head special 3/8” x 1-1/2" NChex. . .. .. ............ 3
WASHER -cylinderhead bolt .. .. ... ... . . ... .. 0. nennn... 9
HEAD -cylinder. . ... sttt e et e e e e e, 1
GASKET-head . .. ...ovun.... [ 1
GASKET -fillertube. .. . ... ... .. .......... ot 1
BLOCK ASSEMBLY - eylinder, short {includes crankshaft,-

piston, rod assembly, camshaft, valves, bearings and plate) . .. ...... 1
BLOCK ASSEMBLY - cylinder, standardbore . .. ... ... ... ouu.... 1

INSERT -exhaustvalve. . ... ... ..t eii s sennne . 1

GUIDE - valve . .. ..o e e, 2

INGERT -intake valve. . . ... ettt e e s e maaaa 1
SPACER -cylinderhead. . ... ... ... i, 1
PLUG - @Xpansion . .. ... . ettt e e oo, 1
BOLT-3/8"x 1-1/2"NChexplated. .. ............... Ce s 4
LOCKWASHER - 3/8" plated. . ..o o it et et e e i e )
GASKET -camshaftcover .. ... ...ttt e ie e, 1
COVER -camshaft gear. . ... ... ven ittt ee e s e e ennn e 1
LOCKWASHER -1/4” plated . . .. v oo v i s e et e e e emeen e o 4
BOLT - 1/4" x 1/2"" NCplated » % o v v v et e e e e e e e e eeaennnnns 4
GASKET -0l pan. . .. it e e e e e e e 1~
SCREW - #10x 7/16” round head machine .............. e 3
LOCKWASHER - #10internal tooth o o v v v e e oo e e et eemeeanann. 3
BASE-oilpan......... R, e e r e i e e et e 1
LOCKWASHER - 3/8” plated. . . vt o st et s et et te e e mceen e nnns 4"
BOLT.- 3/8" x 1” NC socket head, engine mt@, . . .......000n... ee.. 4
PLUG -0l drain . ...ttt ittt e cn s ie st s taennmannnens 1
OlL SEAL -crankshaftrear . ... ... ... ... ... .. ..t ; 1
BEARING - crankshaft ball . . ..ot inns s ome e eieeenne eee 2
GASKET - shim, bearing plate .312" ., ... ..t u s isnnnn. . 1
GASKET -shim, 010" L . . ettt ettt necarnnnnens UAR
PLATE -DBaIINg & .ottt it in e et en s en s mesanerosaeennn. 1
LOCKWASHER-3/8"plated. . . .. vvis i et ee e e snnnns e eaeaaa 4
BOLT -3/8" x 1" NCplated . ...v''vrerrennrrennnercessssnns 4
OIL SEAL -crankshaft front . .. v i e in i i ottt e et eneneennn 1
FLYWHEEL ......... e .. e 1
WASHER - special, plated 21/32" IDx 1-3/8°0Dx1/4" .. ........... 1
NUT - special Marsden B/B" . . . ... .. il e s et s e 1
DIPSTICK ASSEMBLY . . .ttty et ettt e ettt e enenerernne, 1

O RING - dipStCK. o i s s e et e e et ae e 1
STRAP - NG . o ittt it ittt e i ettt s et e et 1
NIPPLE - ofl drain extension .. ... .c.ccuervtintneenerreneennens 1
GASKET - plug, oil drain ...... A e e e am e e a e e 1
ELBOW - street . ... ...ttt mtcmt s cn e snene e e 1
NUT - 3/B  NC hex, [am . ... i s ittt v et eeeesamasenennes 6
N L = S T oo T 6
LOCKWASHER - 3/8” . ... ittt e te e eneeaeanannnn, 9
STUD -cylinderhead . .. ..., ... ivrrnnnnnnn P e e e e e, 6

B ™ :

' Augu.::t, 1974




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS . ~ 35 C™

ENGINE GASKET AND SEAL KIT

REF.  PARTNO. - . DESCRIPTION o : REQ'D
1 KO 237727 KiT:enginedasket ........_ .. .. ... uueen 1
. 2 R 16287 SEAL -crankshaft, rear. . T .. ... ... ... ... ... e 1
3 - KO 235025 GASKET - camshafteover . ... ... ... ... ... L, 1
4", KO 235353 GASKET -oitpan .. .. .. ... . ... 1
b KO 235757 ~ GASKET - shum, bearing plate (.010°) . . ... ... ..... L G

| 5 KO . 235070 GASKET -shim ((.0107) .. ... . . . UAR
; 6 C 18097 - SEAL -crankshaft, front . ... ... L L. 1
] 7 KO 220174 GASKET -breaker cover . , ... ... .0 1
i 8 A 72100 GASKET -carburetor flange .. ... ... vurn .. 1
s 9 A 72108 GASKET - fuelpump flange .. .. .. ..... ... ... ... .. ... 1

T 10. ‘KO 275341 . GASKET - carburetorairharn . . ..., ... ... 1.

11 KO ,235048 GASKET -breather plate, .. ... . ............. e 1
12 I<(;)‘§T 275144 GASKET - valve cover. . . . ... .. Lo e e 1
13 B 53393 GASKET - fuel stramer bhowd (notused) . .. ... .. ... .. ...... 1
14 KO 235057 GASKET -pan{notused) ., ... ... ... ... .. . ... .. 1

15 RO 237658 - GASKET -cylindet head . . ... ... ... L L 1
16 KO 231032 E}EAL - breather . |, . e e e e e e 1

)
‘ - S et
A
- -
W [
' 7
‘ %%

Printed in U.5.A, ) August, 1974




eyl
m
-m

DL~~~ WN =

®
AN bW =

PART NO.

C 18989
192- 19
113 6
KQ 237677
KO 235652
KO 235207
C 14345
195- 515
192- 19
175- 436
KO 235901
113 2
192 19
KO 235054
C 19021
13- 118
192- 20
195-  -521
129- 102
cC 18129
182- 525
192- 18
195- 513
C 18385
187- . 484

Printed in U.5.A,

¥

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 35 \"
‘BAFFLES AND SHROUDS.— 644 =
DESCHIPTIQN REQ'D
DEFLECTOR - engine air ., . ... e e et e e eaaaaee e 1
LOCKWASHER - 1/4” zinc plated, . . .......... e e e 2
. BOLT-1/4" x1/2" NChex, zincplated. . .. ....oouurroneinunn... 2
BAFFLE-cylinderhead . . ... .cv it e e ieeeman i, 1
BAFFLE - carburetorsideair. . .......... ... .. cuuiunnn... 1 .
PULLEY - Starer . « . ot m it et ee e e e e e e e ee e 1
"BELT - drive, starter-generator . . v .« e..... et e te e ee e 1
WASHER - 1/4” zincplated ............ P ! |
LOCKWASHER - 1/4" zincplated .. ... .viie il e, 4
SCREW - 1/4” x §/8'" NC truss head Phillips, zinc plated .. . .. o0 v ven. ... 4 '
HOUSING -blower . ... ......cuttnr s e 1 ‘
BOLT - 1/4"x3/4"NChex, zincplated. . . ...........ccuuvun.... 4 |
LOCKWASHER - 1/4" zincplated ... ........ .. ¢c¥'uu.. e 4
BAFFLE - cylinder. . ....... e e e e o1
SUPPORT -engingairdeflector, . .. ... .. uun.. ... S, e 1 .
BOLT- 5/16" x5/8" NChex ............. P S 1
LOCKWASHER - B/ 16" . . ittt tntee e emaaii, 1
WASHER - 5/18" Plain . . . . ..ottt et it e e e e e e e e 1
NUT -6/18" NG heX .. it i it e e e e e e e, 1.
BAFFLES AND SHROUDS -- 646
SHIELD -engine heat . . . .. . i ittt i et e e e e, CAE
SCREW-#10x3/8"NFpanhd. . .....v.ure v marennennnnnnn. 2
LOCKWASHER #10 ............ Gttt ey 2
WASHER - 310, L i e e 2
SHIELD -heat,engine top. . ... ot e i i ittt it e i e e e ens U
SCREW - #10 x 1/2" hex. hd. self tap, " .. ... | 2 e 2
7
) . -
|

- August, 1974




CASE MODEL 644 AND 646 COMPACT. WHEEL LOADERS 37

\‘3 CHOKE THROTTLE AND GOVERNCR
REF. PART NO. . DESCRIPTION REQ'D
1 C 18311 CONTROL - throttle {644) .. .. . ... ........ . ......... .. fo.
1 C 19465 CONTROL - throttle (646) , .. .... ... .......... .00 .. 1
2 C 12224 HANDLE - throttlecontrol, black . . . .. ....... ... ..o ... 1
3 C 18312 CONTROL -choke (644) ...............oo.oo. .. e e 1
3 C 18271 " CONTROL -choke (B4B) . ...........ovvueueennn . 1
-~ 4 c 14506 HAMDLE -‘choke control, white. . ... .. P e h et e e e, 1 )
5 111- 1 BOLT - 10-24 x 1/2" round head, squarenack. . . ... ............... 2
6 192 18 LOCKWASHER - #10Std. plated . . . . ......................... 2
7 129- 17 NUT-#10-24plated ..............cc.covnu.... e i e e 2
8 KGO 237653 LEVER -governor . ... ... . e, 1
9 15- 420 BOLT-1/4" x 1-1/4 " NChex . ......vouie e, o2
10 198. B1% WASHER - 1/8" plated . . ... ot viiee e e e e e 2
11 25. 104 NUT - 1 e . s e e e e e, e 1
12 KO 235495 SPRING -governor. . .. ..ot e 1
13 192 19 LOCKWASHER-1/4"plated. . . ... ...vuvnennn ... P 1
14 C 18098 WASHER ~thrust. . . . o e e e e 1
15 KO 275690 WASHER-wavy . ... . ... ... .. uunen... e s e e e 1.
- 16 KQ 2310582 CLAMP -swivel, wire . . ..., .. .......... ke e s eae e 1
- 17 KO 238086 LEVER -speedcontrol . . ... ...t itin oo e 1
18 KO 235085 SPACER - speed control bracket . . . ... . ......... e e i e i eeanaaa i
19 KO 235084 BRACKET - highspeed stop . ... ... .. conmmnvnn... e aaaaa e 1 -
20 129- 37 NUT-#10-32hex .. ........ ... ...cvinnnnnnn.. PR . 2
21 192- 18 LOCKWASHER - 3/16" plated . ... . ... .\ e, 1
22 A 10326 - JOINT -ball .. ..., .. T 1
23 KQ 235277 ROD -throttle. . . .. .. . e e e 1
24 KO 235278 ~RING - retaining, throttle rod. . . .. ... .. ... . ... ... 1
25 KO 235476 BUSHING - governorcrossshaft., . . ........ e e 1
26 KOA 235256-S  §HAFT ASSEMBLY - governor cross. . . ... ... ....ooooesooonno 1
27 c 18103 EARING - needle governorshaft . ... ................ e e o
28 KOA 235743.5 /;EAR ASSEMBLY - qovernor ., ... e 1
29 KO 235126.35 SHAFT -governorstub . .. .ottt e e e e e e e 1.
. 30 C 18099 WASHER - gavernor stoppin . ... ...... D | "
31 KO 231355 PIN - governorstop, . .. ............. e R
32 KO 235800 BRACKET -throttlecable. .. ... ......... B e m e nmae e, 1 :
33 KO 235603 CLIP - bracket........ L i et e et a s ane ... 2
34 KQOA 236919 BRACKET -chokeecable, . ....... f e e et i ien e, s e e e 1
- 35 169- ah SCREW - #10 x 3/8" NCfillisterhead . . . .. ......oo o oeunnnno... . 1
S L ‘
‘ r
- , 4
i
PO .
}
- f
P
.o
Printed in U.S.A. ’ August, 1974




. ™
S ' CASE MODEL 844 AND 646 COMPACT WHEEL LOADERS ' 39
-: AIR CLEANER - 644 ! ’ .
REF. PARTNO." . DESCRIPTION ' ~ REQD
i KOA 235100 AIR CLEANER ASSEMBLY . ......... s s 1
2 1290 409 . NUT -Wing3/8 NC . ..itieenenernnrnnnnenssnnrennens 1
. 3 NSs , BASE - air cleaner {order KOA235100L ......,.. cetemirasaaee 1
4 NSS COVER - air cleaner {order KOA235100}. ....... .- v vuemn.e 1
5 A 70090 ELEMENT - air cleaner . . . . ... .
] KO -275341 GASKET - ai);: 3T o et esaan s e e 1
7 177 94 SCREW - #10 x 5/16" NF fillisterhd. . . v o0 o....... Ce e e 3
8 195 5§12 WASHER-3/16". . . . ... ovn. ... e e ey 3
9 KO 237421 PRE-CLEANER {Optional} .. .,......0c0uvu.. M nse e venn 1
v " - . - ; - *
. FUEL SYSTEM - 646 .
REF. PART NO. DESCHIPTIC?N-_ ) REQD -
1 C 18132 TANK-fuel ............ e e aeteas e, 1
2 c 115629 CAP-fueltank .,...... ; i et aai e e e R
3 C 11545 INSERT - Ul €8P « « .3 et et v r e tvnnnmnenar s innnnnns B '
4 C 18190 STRAP-tankmtg.................. e el P T
5 C 14690 CUSTION -fueltank ... ... .c'voveeeedennnnn. e e e - 2
6 173- 2156 SCREW - 1/4 x 1-1/2" round hd. machine. . . . . S A X
7 129- .+ 504 NUT-1/4" NCSQuUare .. vve e enennnencennerintocnnmncnss .. L2
8 Cc 10678 ELBOW-fueltank. . ... ... vrirrimnrrrnnrnneennn e 1-
] 214 251 CLAMP -hase . . ... ....cc0uus e e r e ear e 4’ N
- 10 c 18275  HOSE - fuel line 44" ... .... e et ae i 1
1 c 15007 HOSE-fuelline 5-1/4" . . ... .ottt eninaniaeainnnns, . 1
12 D 59949 FILTER-fuel..o.. . .uueinennnnnnn.. e eeean S ;1 ~
. [
i/ B
/ -
. / S
'!
f
i
= A
1] ) \/'
Printed in U.S.A. . } - February 1976 T




P
%)
1
\‘; .
>

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS - 41
- ‘Iss N
" CARBURETOR - 644
REF. PART NO. DESCRIPTION . ~°  REQD-
c 21816 CARBURETOR ASSEMBLY - 644 ... ... ..... T e 1 -t
1 ‘KO 200380 SPRING - tension, idle adjust . , ., . oot vttt ee e e s e es e e 1
2 v LA 72092 SCREW-idleadjust . .. ..., i, 1
3 C 22005 NEEDLE-HiSpeedadjust . . . ...vveinneeen vneeeannnn. 1
4 KO 200383 SPRING-fuel adjust, . . . ..ot v e e e e e eeeeneeenns .
5 KO 275231 NEEDLE -idleadjust . . . ... ... ... i ity 1
/ 6 KO 200380 SPRING -idleadjust. . 1. . ot it i e e s e e eeens - e 1
7 F 19892 PIN-floathinge ......... ... ...l iiueunn. P P
8 KOG 200408 FLOAT - carbuUretor . . o ot ittt s et et e e e e e eeeeen e 1
9 KO 235_443 - BOWL - carburetor, . .. .ottt e i e e e et 1
10 KO 238447 NUT AND GASKET ASSEM. - carburetor bowl. . ... .. vvwunn. . 1
1" KQ 2315565 KIT - carburetor refair «+ &« v o v v et e et e e e e e 1 -
12 KO 200443 INLET NEEDLE AND SEAT ASSEMBLY . ... otttnr v rnenn 1
13 KO 200375 GASKET - bOWI FiNG .\ vttt as e e e et e e e vie e eeans 1 .
14 KO 200439 , GASKET -bowl baffle . ... ............... Tt e 1
15 KO 200372 - GASKET -bow! SETeW ... uvvvv e v s vnnenennn e o1
F 19892 PIN - floathinge ........... e e e e e e -4
r "’ v ) -
‘ FUEL PUMP - 644 o
. V. .
1 KO 236387 KIT - fuel pump (for KOA236205} . ... .o.ouvnnn... e 1 )
NSS VALVE ASSEMBLY. X L .ttt r e it i iirirean e L2
NSS GASKET -valve . ... it e ettt ettt e e e 2
NSS DIARHRAGM ASSEMBLY .. ....iverirenannnnans et 1 .
NSS . SPRING -diaphragm . .......cccuieirruneenn. N SN A
NSS GASKET -valve. . . ..... ... .cienerusennns e e et 13
2 A 72108 GASKET - fuelpumpmtg. . .... ..o neteinnan e v e 1< -
A
.
1
4 g
Printed in U.S.A. . August, 1974,

B o



‘REF,

CO~NDUH WK -

COL DN R WK =

" Printed in US.A.

~

L4

.

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS ' 43
FUEL SYSTEM - 644 ~
. . |

PART NO. / . DESCRIPTION REQ'D
Cc 21818 CARBURETOR -{Repairspage 41) . ... ...ttt ittt e it eneeenn 1
A~ 72100 GASKET - carburetorflange . .. .. .. uouotunen i ennrnmmenn. 1
C 10678 ELBOW - fuel pumpand carburetor, .. .. .....5cc.iumeesncoranns 4
214. 251 CLAMP - B0, . v v v vaenereeeennnernennn T 4
C ~ 18007 HOSE - carburetor 5-1/4" _ ., , ... Pt ot e et 1
192- 20 LOCKWASHER 516 ... .. .. frre g seres et a s 2
13- 103 BOLT-5/16" x 1" NChex .. ... TR - U 2
KOA 236205 PUMP - fuel, 644 (Repairs page 41) .. . ... B TP 1
7. 410 SCREW - 1/4" x 5/8"_NC fillister head- . . ... .. e DT D 2
193- . 60 LOCKWASHER - 1/4” . . . ittt i ieanennn e Recaeen 2
KO 275341 " GASKET - air horn-, . . . . e N n FaU 1
A 72108. GASKET - fuel pump mounting, all models . ... ... e a LS 1
C 10657 ELBOW ASSEMBLY -fuel tank .. [ .. ............ e, 1
C 14690 CUSHION -FUBI tanK &« o v ittt e ieesmemeaecaecnanans . 2
C 182756 HOSF - fuel lime {44 ) . ... . st oenmameacanananannns 1
c 18133 TANK -fuel ..t ie it i rromreramnrenans 1
¢~ 11629 CAP - fugl tank (Includesinserth. /0. ... oeunnine i nnns 1
"C 11545 INSERT - fuelcap . ... ... ..cnn. T, 1
c 18190 STRAP -fuel tank MOLNEING .. ., .0 vt e enranonneonsnsrnnerannes 2
173- 215 SCREW - 1/4” x 1-1/2”" NC round head, machine, zinc-ptated - .. . ... ... 2
129. 504 NUT -square 14" NC L ... . it ittt innecnnanaeanss © 2

X PTO CLUTCH AND LINKAGE

Cc 19276 CLUTCH ASSEMBLY - less screen, 644 {Repairspage 45} ..o cvveren.. 1
C 19197 CLUTCH ASSEMBLY - 646 {Repairspagedh) ......00 v e 1
C 17679 HANDLE -clutchengading . ......ccvvveerns e erear e e 1
C 14728 GRIP-clutchhandle ... ... ... ccvmiiniannn Tt 1
c 17681 ARM-clutch pivot. . .. ... ittt et ittt i m s msa s arenns 1
113- 113 BOLT-B/16"x7/B"NChex.....cconercnnmnnannnns Ch e i e e 1
"192- 20 LOCKWASHER -5/16". . ... ... et ie et 1
“195- 521 WASHER -6/168" . . . . . s i i v s v v s encnnsss es s Ems et aa e 1
195- 525 WASHER - 3/B” .. vttt i it ssetemeersaraassameansannans 1
132 48 PIN-cotter 1/B” x 1" , . ... o e e enaan s e e iaree e 2
C 18279 ROD-clutch (B44). . .. ... ... trcrsitnansannsnssrasenes 1
- C 18280 ROD - clutch (846). . . .. Nt ie bt et e e e et i s 1
. C 16682 GUIDE-clutchrod, B4 ., . .. .. ittt it enessmsssansanas 1
C 18825 GUIDE -clutchrod, 846 . . . . ..., . e eneriiniaannn Tea st a e s 1
113- 207 BOLT-3/8"x1"NChex ..... it aaeaeasesasarsararaaan L.l 2
195- 525 WASHER - 3/B”. . i ittt it aanesssansnnsananensnnnns 2
131- 178 TNUT-loek 3/8"NChex . ... i i ivnenns termeararesraraanas 2

February 1976

W

~3



! -

CASE MODEL 644 AND-646 COMPACT WHEEL LOADERS a8 - N
. T CLUTCH ASSEMBLY {PTO)
REF, PART NO. DESCRIPTION : REQD
c 19276  CLUTCH ASSEMBLY - fessscrean (644) ... .. ......... e 1
c 19197 CLUTCH ASSEMBLY -{646). . ..... heeeaacaenns e 1
T © 15721 SCREEN - grass (644).. . 5. .. .. .. . 1
- 2 C . 18907 HUB - cliteh (BA4). L, ottt et e e et e e 1
3 c 15718 - PLATE-clufch{644)..... ... ... .... PR wee 1
4 164- 40 _SCREW -5/16" x 3/4" NC flat head socket {644). . .. ........... 2
4 164- 5 SCREW-3/8" x 3/4" NC flat head socket (6846L . .'. . ... .. ...... 2
5 193- 76 LOCKWASHER - 5/16" counter sunk ext. tooth (644) . .. _....... 2
5 193- 56 LOCKWASHER - 3/8"” counter sunk, ext.tooth {646). . . .. ....... 2
& C . 23740- KIT - disc, friction . ... ... e e et 1
) 7. ¢ 15516 - WASHER - SPrifiG. « v o v v s e viemecasenaeaeerasneennnnnn 6
8 c 155657 WASHER -spacer 050 . ... .. ci it it st e ae et mae e UAR
g C 22671 . PULLEY AND DISC ASSEMBLY -clutch. .. oo oo oven e e ... 1
10 c 23245 . BEARING -camandpulley . . .. ..., o0 rinninr i 3 '
M C 21596 WASHER - shim .005" ... ... Bt ... UAR .
1 c 15556 WASHER -spacer .010 . .. oottt e e e e e e, e UAR
- 12 NSS . "CAM - cluteh*(service with {2} C23033 cams and (1) C23512arm). ... 2
13 C 16786 SPRING -clutch . . ... et e e e e e 2 .
14 F 59014 RING-retaining . ................0o.... e 1’
15 c 18008 - SPACER-hub{6d4d)................ e e 1 |
.16 0  2B15N WASHER - 17/32" (844} . ...ttt e e eeaen 1 |
17 C 18940 BOLT - 1/2" x 1-3/4" NC hex, L.H. thread {644).. .. ........... S '1‘
. 18 {t 23512 ARM -€ngaging . .. ovuevennin et e 1
19 C 16616 FAN -cooling (844) . . .. ........... e e 1 ‘
20 113 207 BOLT-3/B"x1"NChex (B44) . . ... vv it vnrnnnnnnnn. . 4
21 192- 21 LOCKWASHER -3/8" (B44) . o oo vt it et eeeeeeeennns . 4
22 c 19196 ) PLATE -clutch (B46) . . .« .o oo oot e e e e e e 1
23 C 18263 WASHER -spacer (646), . . . ... .uveirennnnn.nn N . 2 |
24 ¢ 18291 BOLT-7/16"x 7-1/4" NChex (646) . ... ........0;v... 2o . |
-t
~_ —
1 |
I
. !
Printed in L.S.A. ) . . February 1976




Printed in U.S.A.

m

-

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

HOOD, FRAME AND GRILLE

REF. PART NO. DESCRIPTION

1 C 17534 FRAME - main-{644} . ............... e maaaens

1 c 175633 FRAME - main (646} .,...... P e ee e n A

2 C 17663 PAD-foot,LH. ....... seaanas s et aaaann Ceeaane .

2 C 18024 PAD-foot, R.H, ....... Peeaaes reaanauene P esa e .

3 113- 207 BOLT-3/8"x1"NChex.,....... Prasaan e s e

4 192- 21 LOCKWASHER - 3/8" »..... B, P s i rascareararas

5 195- 104 WASHER-3/8" .......... Craiasraas crar e R .

6 129- 103 NUT-3/8"NChex ........ s e it e

7 Cc 17598 | TRAY -battery........ earsecaaean tesatesn e

8 C 16239 STRAP - battery holddown .. .... et mnara .

g 113- 102 BOLT-5/16"x3/4" NChex..... oo ...... Veecemmann .
10 C - 19018 "PIN-axlepivot . . ... ... ........ .0 0uun.. creeanana
11 187- 1046 BOLT - 3/8” NCindented hex head. . ........... e aeanas
12 219 17 FITTING-lube.,.,........ e it e s e n e tereeens
13 C 17657 GRILLE -frame. . .., nn ... St aea e P
14 c 18201 GRILLE -insert (644), ., _.............. rar s s .
14 C 19375 GRILLE-msert {846) . ................. Cieeaaas
15 C 17656 PANEL -head light ., .....:........ e
16 187 1080 BOLT - /41 x 1/2" NC hex slotted, black . . .......... PP
17 c 17653 NUT - 1/8" tinnerman. . .. .. e ar e et e
18 113 206 BOLT-3/8" x3/4"NChex...... teranaes St s
19 192- 21 LOCKWASHER-3/8" ... ...... ..., B .
20 C 18193 BUMPER -rubber,hood .., ... ....... ... cuv... -

21 Cc 17647 PANEL -dash , ... ... Mar m et s s e n e e b ce e e
22 187- 1036 BOLT-1/4"x 1/2" NChex salftap. . ....ovoeuen... P
23 C 17662 SUPPORT -grille. . ......... D reresnana e
24 111 340 BOLT - 3/8" x 3/4"" NC round head, squareneck . ..., ......
25 192- 21 . LOCKWASHER-3/8" ........ e aa N
26 129- 103 NUT -3/B" NChex .......c0ttsnnnnennnnnn, v
27" " C 18003 HOOD.-B44 . . .., . ... .. ' 0ecunn. et s m et
27 C 18588 HOOD - (B46) . .. .. .. i e et iinne e Ceaeean
28 113- 412 BOLT - 1/2" x 1-3/4” NC hex {engine mounting) 646, .. . vrean
28 113 410 BOLT - 1/2” x 1-1/2" NC hex {left front engine mounting} 646 . . .
28 13- 207 BOLT - 3/8"” x 1" hex {engine mounting) 644 .. ............
29 192- 23 LOCKWASHER - 1/27 (B46) . . .. i ittt i e e rnnnnnenns
29 192- 21 LOCKWASHER - 3/8" (enginemounting) 644. .. ............
30 129- 105 NUT - 1/2"NChex (BB} . .. .. .0 uernneitinnnnensennns
30 131- 165 NUT - lock 1/2" NC hex jam (left front engine mount) {646} .. ...
31 C 18055 PIN-latch ....... £ h e e r b aea e P e e eana .
32 C 10898 PIN-safety. . . ..ouuennnrenennennnnnn. e ces
33 195- 521 WASHER - 5/168" . L L it ittt ettt ernerrnnenn
34 C 18411 STRIP-seal (646) . .......c.iieeennrennnns Chenaa .
35 c .18733 PIN - attachment , . ., ... ittt it e nse et rennnnees
36 131- 159 NUT-I_ock1/2"NFi3m......................‘.. .....

H

NN CANN S WA R=S D=2 @RONE SN NN - == o B B B0 == =

47

-----

t

uuuuuu

February 1876



b
a8 - - CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 49
. L . \
: SEAT, FENDERS AND TOOL TRAY
REF, PART NO. DESCRIPTION REQ'D .
" 1 C 17488 |  SUPPORT - seat, front 1
2 c 17485 SUPPORT - seat, rear 1
. 3 13 424 BOLT - 1/2” x 1" NC hex 4
5 192- 23 LOCKWASHER - 172" it e e e e e e e i, 4
& c 19417 TRAY 100l .ot ot it i i vt e e e e e 1
7 C 16429 PIN-seathinge . ..o ittt ittt e e e e e e, 1
8 c 18217 AT . e e 1
‘9 C 18410 CUSHION -rubber . . . .ttt e e e e e e e e 8
) 10 195. 2021 WASHER - B/16" X 1-1/4” O D, . o vt et e e e e e e e e, 4
11 26- 524 BOLT-5/M16" x 1-1/2" NChex . ..ovvuuun.... e 4
12 ., 14534 BUMPER -58a% 4, v vttt ettt et e e ce e e e e, e 2
13 121- 106 BOLT -5/16" x 1/2" NChexflange . ... ....... .o .o u... ‘;.‘ ...... 14
14 c 17152 HINGE-seat. . . ... ... e e e, 1
15, € 14728 GRIP-shiftlever ... ... . . it et 1
16 C 17456 FENDER - L H. .. e e Y
16 C 17457 FENDER - RN, . 1
17 C 17491 LEVER -shift . . i e e 1
18 195- 2029 WASHER - 7/18" x 1-1/8", . e e e e e e
19 C 17216 - SPRING -shifthever . Lo i et e e e 1
20 Cc 17066 WASHER -cupped .. ... ... . .t e e, 1
21 131- 178 NUT - lock 378" N hEX . L. vt e et e e e e e e oo i, 1
22 113 257 BOLT3/8" x 2-1/2"NChex & ..ottt it ii e ian . 1
,"} .
o . '/ ,
LY * -~ 3
~ LF -
- 8T b -
h\ !
S
\ .

Printed in U.S.A.

August, 1974




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS - ‘ 51

“ s

— . t T, . ~
" FRONT AXLE AND STEERING GEAR
REF. PART NO. DESCRIPTION | REQD
1 C 17296 AXLE - front .. e e P |
2 c 17399 SPINDLE-L.H. ...... R 1
3 C 17398 SPINDLE - RH. i e e, 1
4 126- 32 KEY - 1/4" x 1-1/4" woodruff .........\ e e e, 1
5 C - 17407 ARM -upperspindle. .. :.......... /‘5 e e N
6 13- 417 BOLT - 1/2" x 1-3/4" NCheX. . .+ o e e it e e e e e e e T4
: 7 192- 23 LOCKWASHER - 172" e 4
8 195 536 WASHER - 9/16™. .. ...ttt e e e e e e T
g c 17684, CWASHER ~thrust. . . .o e e 4
10 A 59939 RING-retaining ... ... . ... i, 1
11 c 12888 BUSHING - spindie. . .. ... e e e ettt e, 4
12 . C 18248 SPACER -bearing ... .ve ittt i e it e 2
13 - 218- 17 FITTING - lube . oo e et e e e e "4
14 c 13108 COVER -fube fitting ... ..cvevin oo ee . P 3
15 “C 17401 TIEROD - e 1
16 c 17402 ROD -deaglink. . ..., S 1
17 . C 17404 BALLJOINT-RH.thread .. .... ... it aan ... 2
18 c 11801 CBALLUJOINT - LH.thread ..o vv i e e e e 2 .
19 129- 127 NUT-5/8"NFhex .....o0ouuuu.. e e 6
20 192- 25 LOCKWASHER - /8" . . i it e e e 4
21 128- 327 NUT-5/8"NFhex L.H.thread . ..........0 v, 2
22 C 18014 WHEEL -steering. . . . ..o viit cint e e e e e e e, 1
23 c 12975 WASHER - B6/B" ... e, 1
24 131 356 NUT - 1otk B/8" NC hex . . . ve et ie it i e e s e ee e, 1
25 c 18016 CAP -steeringwheel. .. ... ... oo 1
~ 26 C 15096 BUSHING - flanged nylon . .. ... vene et in e, 1
27 . 126- 16 KEY-woodruff#Q.............‘ ......................... 2
28- C 17572 SHAFT -steering . . ............. e e e 1
© 29 C 17703 JOINT -universal . ..o e e e e e e 1
30, 178 860 SETSCREW - 174" X 3/B" . . i it e e 2
31 c 17255 BEARING -oilite. .. . ®% . x i i i iein e e e 1
32 C 17570 PLATE -steering . . . ............... Ce e e 1
33 120- 105 . NUT-1/2"NChex .......... e e e e 3
34 C 17252 * GEAR - steering ...... e vt et et e et eeen. EEEEEEE 1
35 C 17256 BEARING - thrust, universal «............. i 1
36 C 17257 BEARING -thrust . ... .. it e e e e e, 1
37 C 17550 WASHER - 3/4”.universal . .. .. ....ov it iie i 1 .
. 38 (8] 5904-AB RING - retaining, universal. . . .. .. ...t m e 1
) 39 195, 2115 WASHER-1/2" ..................... g .o 1
40 A 134428 RING -retaining .. ...ttt it s, 1 -

~ - Printed in U.S.A, . - ) August, 1974




a

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS : 53

5

. BRAKE ASSEMBLY
REF.  PARTND. DESCRIPTION REQ'D
1 C - 18026 PEDAL -brake ... .. e Ceeeeaaas et aeree e, <1
2 C 18029 BRACKET -saddle. .. ........ e e, 2. :
3 113 208 BOLT-3/8"x3/4"NChex. ..... e ee e, a -
a 131- 178 NUT - lock 3/B" NCheX . ...ttt ciiiee e e, a
5 138- 92 PIN-roll 3/18” x 3/8” . . ... i e e 1.
6 C 18105 LOCK-brake ......cooivunintinvnnnan.. .. L.
7 c 17541 SPRING-brakg lock. . .. . .o o vt v s nenn e, P |
B 13 5 BOLT-1/4"x 1-1/2"NChex ...\ c.uee i, 1
9 131~ 1102 NUT-1/4"NChex .. ... ey e et 1
1 G . 18278 SPRING-brakereturn . .. ... ..., ....cuitinunnnnn, 1
11 C 14946 ROD-brake....... e e, e, 1 .
12 213- 4 CLEVIS. ... ...t L T 1
13 141- 4 PIN-elevis .. ..... ... ... ..., . e 1 i
14 132 310 . PIN-cotter /8" X 1", ... . . 0 e 3 -
1 "-C . 14187 ° BAND -brake .. ... 00 .. ... e m et e 1
16 C - 135286 PIN-clevis........ ~'§f’*"‘;§ ................................ 2
17 -~ C 18305 ARM ;actuater ., ... . . ® e fee et e e 1
87 138 77 " PIN-roll 5/32x 1" ... .. e, 1
19 ° C 18308 BRACKET -pivot ........, et e 1
20 113 412 BOLT-1/2"x 1-3/4" NChex ... ... ....cuuceeeumnnnnnn. oo, 2
. 21 182- 23 LOCKWASHER - 1/2" . . .. .. i e 2
22 129- 105 NUT-1/2"NChex ... ... i, 2
: C f
" o FRONT AND REAR WHEELS ’
1 C 10316 WHEEL -rim,rear .. ... ... o i 2 .
2 A 30064 BOLT -realwheellug............ ... ..................... 12
3 C 18299 CAP -dust ........ S e e e 2
4 132- 49 PIN - cotter 1/8" x 1-1/8", . . ......... e e 2
5 25- 1312 . NUT-castle3/4”"NChex .. .......... et e e o 2
6 c 10822 WASHER -retaining. .. ... ... ... .. L fo.oa. 2
7 D 29266 BEARING ;cone . ............ bt e . 4
8 T 27809 SEAL-bedring . . ... ..., 2
9 cC 18301 NUT-wheel ../............. e e, 10
10 C 19193 - HUB ASSEMBLY,- frontwheel ............... e, 2
11 D 29267 RACE :bearing . . ... ... . it i 4
12 C 18300 STUD-wheel ... .. . e .10
NSS HUB -frontwheel ... ... .. ... & s e e e e e 2
13 € 13168 CTWHEEL -rim front L, .o et 2 -

’

Printed in U.5.A. - & February 1976




|

—~ Vv : . s 2

s . : . ’ . ~ |

\ - N \.‘;';’ . - ’ [
A . ~ -

5 . B CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 55

y - . . ’ : . -
_ ~ ] - BUCKET AND ARM ASSEMBLY g i e .
' REF. PART NO. L "DESCRIPTION W T %' REQD
) . 1 C 17311 ' ARMASSEMBLY -bucketlift ..%%..,.... % .. .. NS I
- 2 c 17322 ARM -bucket . .,..... . e ieateanan R T L7
-3 219 20 FITTING-Jube......... e mateeaaceeean. S Y
4 C . 18249 . LINK-bucketeyfinder...................... B Las 20
5 c 17328 BUCKET ASSEMBLY -loader . . .. ocvvvusonun.. S v 1
5 c 17337 ROD -‘arm assembly mounting. .6, ... . ..... D ~
7 Cc 17987 COLLAR . .... e et et ttarecataaaaaan L2 N
8 C 17338 PIN -cylindermounting ................... e e, .2 T
9 138 2005 ° PIN - spiral 1/4” x 1" ..., .... . Ceeraeaan vees” B ‘ cor
10 c 17334 PIN - bucket mounting, 3-5/16" L. ..... ... ... B
- 11 c 17335 PIN-4-15/16" ... ..t S T enve s e frennnnsnnnnnn. 2
12 cC 17336 PIN-43/4" . ... . ... ... ... N AP |
13 195- 545 WASHER - 13/32" ....... —; ........................ 10
14 A 33531 " RING - retaining . . Cereeeeads e e B e 10
15 . ¢ -18145 BUSHING - oilite. ... ... .. i et eaiiseeenn e e 2
16 . 195 B33 ° | WASHER - 1-1/16" e PR e PPN 2 as T
: 17 132- 7 . PIN-cotter 5/32” x 143/8" .. .......... e e ee 2 S
- 18 €. 12824 EDGE “utting + v oo v vennnnnen.n.. et e 1 . -
. ’ .o L
..--“’:j:-—._’—‘— R -
' “w N P _
) - — . N
- K ’ - :.:\'\-.‘“_:—?’:l -~ ":’ )
Fo_ A ~ - . R
! R ' E o °
. P - .
: N : ’
f | 2 -
= Yo
B i - - 1';’,\:“,,3‘Ia
: _ - - o
| ° . L
. ] Tk
¢ F o i; '

. . o ' August, 1974

. Y
»




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 57 ~ R
TRANSMISSION AND FINAL DRIVE .
PART NO. 27 DESCRIPTION i REQ'D
c 13770 CASE - transmission . . .. .. ueetveme et e e 1
c 12713 BEARING -flanged . ... ............... e e e 2
c 16744 BEARING-flanged . .. ..., ... i, 2
D) 31945 SEAL-axle. . ... e e 3
c 13241 BEARING -sleeve ... ... o ts e e e 1 ¢
C - 13385 BEARING -sleeve .. ... ..ttt [P i .
221- 4 PLUG - fillerand drain 172" . . . .. . ... . .. ...... e e T2
c 13266 SEAL-shiftrod . . ... e el i
c 13211 BEARING -roller. .. ... ... ..iuiioiinn. .. Ll 1
c 12723 CAP -shiftrod ... . e e 1
C 12722 S SHAFT -axte,short RH. ..o .o i 1 ’
C 12721 SHAFT -axle,long LH. .. ... . ... ... ... . . ... M e e 1
»C 13197 - COVER - 1ransmission .. ... ... ittt ine e e ey S
138- 319 PIN - roll 316" x 1-1/2" . .. 0. e 1
B 52144 RING - retainer, axle ... ...t ettt e e 2
126- 128 KEY -woodruff, brakeidler. . . .. ... ...ttt e e 1
o C 13196 GASKET - transmissiorf'cover. . . .. .. ........... e 1
A 50096 BREATHER -transmission ... ... ... ... e,
192- 19 LOCKWASHER - 1/4” L L . i e e 6
113- 3 BOLT-1/4" x3/4" NChex. . . .. ... e i 6 )
C 12725 FORK -shift. . ... ‘.
Cc 16339 TROD - gear shift. L L e 1
C 14168 RING - retaining . . ..o it e e e e 2
C 14644 GEAR - clUster input « oo u ™ e e e e e 1
c 126851 GEAR -high 41 100th. . .. ... e e e e 1
c 12552 GEAR -lowbbtooth ... ... I T 1
c 16295 KIT - diff. case {Includes Ref. 34 & 35} . ... ..., 1 .
c 13281 BRAKE DRUM . L. i i ettt e e e o )
. GEAR - differential pinion. {order two of eath, iterns 29 and 30}. . . .. el 2
GEAR - differential {order two of each, items 29and30) .. .. ......... L2,
C 12859 WASHER - pinion thrust . . .. ... e el 2
c 12560 PIN - differential €ross .. ... .. .. oouirnnieeanne e, 1
R 17820 ~ PIN - differential crosslock ... _............ E .1 - .-
C 12561 SCREW -3/8" x 4-3/4" NCHexcap. « v v o v os v neeee oo, e 4 -
131- 366 NUT - lock 3/8" NC hexX . ..ot e e e e e e e e 4 e
Cc 12718 WASHER -differential ... .. .. ... .. i e e, 2 . :
c 14223 WASHER - SPacer .. .ttt it et e e UAR -
C 12965 GEAR -brake idler. . .o v i ittt e e e e 1
c 14222 RING - retainer, brake idler . . ... .. ittt e eee e 1 .
113- 424 BOLT - 1/2" x 1" NC hex {transaxle mounting}. . . . . oo ....... G 6
192 23 CLOCKWASHER-1/2" ... .. ... . .oia.... e -6
Must be serviced in sets of four using two C12558 Pinion Gears and two
C12557 Differential Gears. I s
- ""‘
o
\
Printed in U.S.A. ) August, 1974
4 b +




- _ CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 59 IR

HYDRAULIC SYSTEM 644
REF. PART NOJ * DESCRIPTION ) REQ'D
1 c 15335 SUPPORT - PUMP cr v vt e it et e e eeeeenenn s i S |
2 114 200 BOLT-3/8" X T"NFREX . .o o veeaeees eaee v .2 |
, 3 113 207 BOLT -3/B " X 1" N hEX ettt e vt e vn e eestsae e eremnenn, 4 J
4 192- 21 LOCKWASHER -3/8" . ............. e e ee it e 6 - .
5 c 17298 COUPLING - pump (repairs page 75) v v v o e e v e e voennnn.n. 1
& C 19045 PUMP - hydraulic (repairs page 75) - .o oo vt ne e v vemenns s el 1
7 C 173564 KEY -square ,........00nu... crt it s heean. e e 1
8 218 B0BB FITTING - pump out (includes 218-5006 “O" -ring) . ... vseernnnn.. 1
9 C 18167 TUBE-pumptovalve ... .+.....0cv'oeunenn. e h e et et 1 -
10 C 18321 FITTING - hydraulic (includes 2185007 “'0" - NG} v e inenvann vees. D v
1 c 181569 TUBE - valve to motor, Upper . . ........ Ceee AR P ce-n 1 :
12 C 18160 TUBE -valve to motor, lower ... ..vvsvrnennnnnns e s i |
13 218- 5065 FITTING - hydraulic {includes 218-5007 “O” -¢ing} .. ..., eeunnnn. 1
14 C 18162 TUBE-valve to tee .. ... ..ttt ittt senraremensnnn 1
15 o~ 218 596 TRE -1 18 e e e e e 1
16 Cc 18163 TUBE - heatexchangertotee. ... .............. Br e et e e 1
17 C 14619 HOSE-4” . . i, NP e 1
18 o 14245 HOSE- 3" L it i e e e eeena et 1
19 C 14195 EXCHANGER -heat . ... ittt s e ins e erennnnn e 1
20 214- 9 L T 4
2] C 19437 TUBE - pUMmMP SUCTiON & v v i e i s s s e et e e e e e ee e fae e PR 1
22 A 30095 SEAL - hydraulic MoOtOrto Case &\ oo vv vt e v inin e e e vanennns P .
.23 166- 86 SCREW-1/2"x 1-1/4" NCHlamyed 12pt. . ..ot ve i e innnnnn cene. 4
24 171- 247 SCREW - 5/16" x 1-1/4" NC, flat head machine. . ... .. Ce b b aamnean . 2
» =25 131- 351 NUT - lock 5/16" NChex . .... b e et mireen e tas e 2
26 C 14655 MOTOR - hydraulic drive {repairs page 79) . . . .. S i aaea et et e 1
27 NSS VALVE - hvdraulic control {repairs page 69) order C 21497 valve - - -« . . . . 1
27 C 21497 VALVE - hydraulic control {repairspage 71}, o v o v v e es f e ey 1
28 C 19439 RESERVOIR -0il .. .......0iiinnuen.. A cee s m e 1
29 218- 53583 FITTING - valve, bucket {includes 218:5008 “O" -rings} +.vveveevenn.. 1
30 C 18161 TUBE - buckettotee . .... Cheneeaaaa e eaaaanan 1.
31 c’ 19438 HOSE-rubber. ......... tveareensena e anenan Crtrecaenn. 2
32 214- 14 CLAMP-hose....... iee e et hee e st reer e P
]
Printed in U.S.A. . o : February 1978
iy
J{‘_‘v", T




REF. PART NO.
1 C 18084
2 114 200
3 13- 209
2 1920 21
& C 18235
6 c 20122
6 NSS
7 T 27067
8 218 - 5107
9 C 18284
10 C 18321

11 . C 18159
12 C 18160
13 218 5065
14 C 18162
15 218 596
16 c 18177
17 C 14619
18 C 14245
19 C 14195
20 214 g
21 C. 19447
22 A 30085
23 166- 86
24 171- 247
26 131- 351
26 C 14655
27 NS5
27 C. 21497
28 C 19439
29 C 19438
30 C 17622
31 218 - 5353
32 c 18161
a3 214 14
#

[
Printed in U.S.A.

T
CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 61
HYDRAULIC SYSTEM 646
DESCRIPTION: REQD
SUPPORT -pump . ................... e e . 1
BOLT-3/8"x 1" NF hex . . ... et e e n et e e eenae. P et 2
BOLT-3/8"x 1-1/2" NChex. ... ..o ocneenn ... et et eena. 4
LOCKWASHER -3/8 . ...... e e e e 6
COUPLING - pump (repairs page 75} - ..o ovvue o e, 1
PUMP - hydraulic {repairs page 75), used S/N 9680417 and after .. ... ... 1
PUMP - hydraulic {repairs page 77), used prior to S/N 9680417 ......... 1
KEY -square .............. et e e ey e 1
FITTING - 90° pump out {includes.218-5007 Q" - T ) 1
TUBE-pumptovalve. .. ... ................ .. .. ... 1
FITTING ¢ hydraulic (includes 218-5007 O -ring) L. 5
TUBE - valve to motar, upper. . . ..... R e e 1
TUBE - valve to motor, lawer. . . . . N e e s 1
FITTING - hydraulic (includes 218-5007 Q" - ring) ..... et e 1
TUBE -valvefotee ............. e e ear e ee e 1
TEE-1-1/18" oo 1
TUBE - heat exchangerto'tee” .. .................. .. A v 1
HOSE-4" . ... ... ..... e e e it e e i, 1
HOSE -3” .. 1
EXCHANGER -heat. . ....................0v. oo peees 1
CLAMP-hase........... ... ...ciuuuuun, .. B &
TUBE -pumpsuction. ... ... ... ..., . ... ... . .. 1
SEAL - hydraukicmotortocase .......................... ... 1
SCREW - 1/2" x 1-1/4" NC flanged 12 2 4
SCREW - 5/16" x 1-1/4" NC, flat head machine. . ... ... ... ... ... ... 2
NUT - lock 5/16" NChex . .. .............. e et 2
MOTOR - hydraulic drive (repairspage 79} . ... ................... 1
VALVE - hydraulic control {regairs page 69} order C21487 vajva . . . ..... 1
VALVE - hydraulic control {repairspage 71). . ... ................. 1
RESERVOIR -0l . ... ...t 1
HOSE-rubber....................... .................... 2
SPACER -pumpsupport. . . ........ ... ... 4
FITTING - valve, bucket (includes 2185008 Q" - rngl ... ..., 1
TUBE - bucketvalvetotee. ... .....iouuiin e, 1
CLAMP-hose . ... ... i 4

February 1976




- _ - ‘ CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 63

HYDRAULIC SYSTEM — BUCKET CONTROL

: REF. PART NO. . DESCRIPTION REQD
) 1 C 17714 PIN - cylindermounting .............. S et m e ie e eme e .. 2
2 13 122 BOLT-5/18"x 1-1/2 NChex ............ N feeean ceea. 2
3 131- 173 NUT - lock 5/16". . ... ... et eseia .. eanan et 2
4 218 50866 . FITTING - hydraufic (includes 218-5008 “Q" - ring)...... st reean 2
5 Cc 18175 TUBE-valvetobucketvalve ... ... ... ... covunernnnnnn.... 1
6 218 5351 FITTING - hydraulic, bucket valve {includes 218-5005 “Q* . ring). ...... . 2
7 c 18170 TUBE - bucket valve to left bulkhead .. ... .. Sttt e i e ataranaan 1
8 c 18171 TUBE - bucket valve to right bulkhead. . ., . ................. veea 1
9 218- 533 FITTING - 489, bucket eylinder. . ... oouonrennn s e, R |
10 218 455 . FITTING - straight, bucketeylinder. . . ... .................. eea. 1
11 C 18164 TUBE - bucket cylinder. , ... .. e e e h it a e ae e . b
12 C 18166 HOSE - bucket, cylinder . . .., ettt rea e et . 2
13 C 18304 CLIP-hose tube MOUMtiNGg. . . ..o cuv e e ce e e e e e el 4
14 187- 1036 SCREW -clipmounting . ... ...t enn s 4
15 218 5243 TEE - bucket valve, {includes 218-5005 0" - rngl ... ..., grree 1
16 c 18295 FITTING - special 45° (includes 2185005 “0™-ring) . . . .o nnnrn ... L
17 v 18169 TUBE - bucket valve to right frontbulkhead . ... ... ... ... ......... 1
18 C 18176 TUBE - bucket valve to left front bulkhead . . . ........... e o1
19 Cc 18168 TUBE - bucket valve to right rear bulkhead . . .. ................. A |
20 c 18174 TUBE - bucket to valve to left frontbulkhead . . .. ... ......0....... 1
21 C 18166 . HOSE TUBE - left rear to lift arm cylinder, rodend . . ., ... .......... 1 - :
‘ 22 c 18157 HOSE TUBE - right rear to lift arm cylinder, rodend ., .. ............ 1 |
23 C 18165 HOSE TUBE® right front to lift arm cylinder, footend. . . . . . . . . e 1 |
24 C 18158 HOSE TUBE - left front to lift arm cylinder, footend . . . fe e 1
25 218 1254 NUT - jam 3716 L e e i e e 8 o
26 218- 443 FITTING -liftarmeylinder .. ... .....0vienn e, -
{ 27 214- 282 CLAMP -hose, Iarge . . .. oo oo s e e eeeennns ettt et r i e 3
- I 29 - C 18172 HOSE TUBE - bucket cylinder, top left . ..o v it o e is ieees e 1 .
} 30 Cc 18173 HOSE TUBE - bucket cylinder,topright . .................... I | |
t T 31 218- 1255 NUT-jam 3/4" . ... ... e e m e, vee 4 ;
I 32 C 18179 VALVE - bucket control (repairspage 73) -« » v v vvveennnrnennenan, 1 |
| 33 c 11627 CYLINDER - lift arm (repairs page 81). - « e v v vt v v irenn e eennas . 2 |
| 34 cC 11528 CYLINDER-bucket(repairspages‘l)..................: ...... . i
i ) .
I -
{
1
1
! .
|
\
o
,
Printed in-U.S.A. ) ) August, 1974 ’




(]

. . CASE MODEL 644 -AND 646 COMPACT WHEEL LOADERS 65
' 3 a @ DIRECTION CONTROL
; REF, PART NO. DESCRIPTION REQ'D
~ 1 c 21512 ARM - control . e e e e 1
2 c 17569 LEVER - direction control. .. .... [, e e 1
3 c 23514 FOLLOWER -cam.......... et e ieeaan 1
4 132 46 PIN -cotter 1/8” x 3/4"” . .. .. i i viiie e 1
5 192 20 LOCKWASHER - 5/18" .. ... .. ..t iiiinnsenenr, 3
6 c 19900 PEDAL - motioncontro! . . .. ....... P e e e e m e s et ]
7 c 17553 ROD -pedalcontrol . . . ... ... i 1
8 129- 102 NUT -lock 5/16” NCHEX . .. ouivtnee e ian e oo oo ]
- 9 c 18277 SPRING - pedal return | .. ............ e, e i
10 c 17551 DISC-friction. . . ..o it e e, 1
1 C 12127 BUSHING -nylon. . ..o vu e nee s e e e 1
Y12 c 18391 WASHER - 5pring. . .o i e i e e e e, 1
13 195- 541 WASHER - 5/8” ... .ttt e 3
14 131- 165 NUT-1/2"NChex . ... i e ee 2
15 c 19902 _ BRACKET =valve control .. ... ...uuenenennnnneennnnnnenns. T
16 C. 18012 BRACKET -guide . . ..ottty it e e v ee e e e 1
17 13- . 103 BOLT-5/16" X 1" NCheX . ... oves e eer e e eee e 2
18- 131- 176 NUT -lock 5/16”" NChex ............. e 2
19 .C 19220 CBOD-valvecontrol . ... . . e 1
20 195 102 WASHER - 147, e 2
. 21 C 19025 BALLJOINT o e 1
22 128 122 7 NUT-5/18 NFReX. . o oot ittt e cesee e eeee 1
23 1322 320 PIN - cottef 332" x 3/4™ . ... ... ... .. .oeiies 2
24 A 37247 KNOB - control lever , ... ....ouusvmsseennnnnrsn s 1
25 c 12003 BUSHING -fliplok . ... .....cursreennnnnn. e L1
26 c 19376 WASHER -spacer, 3/32 . . .. ... in el et UAR
27 C 19377 WASHER -spacer, 1732 . .. . .. ... i, e UAR
28 C 19268 SWITCH - safety (see electrical pages 65 and 67) . . ... P 1
- = a
4 £
s %

Printed in U.S.A,

3

February 1976




- L |
" ) e ) . ) - ' . ‘ - ) l\ '
66 . . o ) - CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 67 A
BUCKET CONTROLS - N
REF. PART NO. DESCRIPTION ‘ REQ'D
1 C 17594 ‘BRACKET-pivot .o.v.vuu... e e 1.
2 C 16714 BUSHING -pivotbracket ... ........vie e, 1
3 C 17596 LEVER -bucket control . . ...ttt it e e e e 1.
- ) 4 4 A 37247 KNOB - lever, bucket controt . . . .. T T 1
: . 5 195- 533 WASHER - 1/2" ..ttt i it iieeannn e e 1
5 132- 32 PIN - cotter 1/8" x 1 ... .... [P ceee 1
. 7 C 17587 LINK-valved4” . ...,.. e e et et 1.,
4 8 C 17688 LINK -valve 3-3/4" ., ......... e e F et eaeen PO
Il 9 185- 521 WASHER - B/16" . . oot i i e s e e e e 2
2 10 132- 320 PIN - cotter 3/32" x 3/4" . . i e e, 2
| Cc 12932 PIN e e e 2
12 c 18845 . RETAINER ..... e e re e, e e n e e 2
HYDRAULIC RESERVOIR MOUNTING
1 cC 18000 | SUPPORT -reservoir R.H. (B44) . . ... oo it 1
1 [ 18001 . SUPPORT -reservoir L.H. {844) . .. .. ... .. 1
2 C 18396 SUPPORT -reservoir LH (B46) . .. ..ottt i e e e e 1
3 C 18126 SUPPORT -resarvoir RUH. (B4B) . .o vttt e e e e e e e 1
4 113 118 BOLT - 5/16" x B/ 8 N ReX. oot et e e e e i e e 4
- & C 19439 RESERVOIR - hydraulic ol . ... n it ot enee e e ennns 1
6 C 11529 T CAP - eSO WIth TNSEM . o .t ettt ettt 1
7 Cc 11545 INSERT -reservoircap . . . .. v oo een e ennns e it e e e eaaas 1
8 A 70100 STRAP - reservoirmounting. . . ... ........ e e et e e e 2
9 173- 215 SCREW - 1/4" x 1-1/4" round head machine. . . .. ... oo mennnn... 2
10 129- 504 NUT-1/4"NChex .......vvnrencunnnns et e a e ear i ean 2
i1 C 14690 . CUSHION -reservoir. . . ittt i i et it eniennnas sree 2
12 c 14246 BRACKET - heat exchanger mounting. .. ........ e h e e aaan eee 2
13 187- 1251 SCREW - 1/4" x T-1/4" NC flat head phillips. . . . v oo v v vn.. fe e 4
14 C 14195 EXCHANGER -heat . ... ..o inronnennnns LERCEERRR TR 1\’
RN )
L4
i 5
i ° N\ , .
| : ' o | ' ‘ Printed in U.S.A. , February 1976
| : B




9%

e

REF.

DR~ ;MmbdWN =

. Printed in U.S.A.

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

C 19221 HYDRAULIC CONTROL VALVE i TRACTOR

B b T P P P,

<
PARTNO. - . DESCRIPTION . ’ REQ'D
' 644 - used prior to S/N 9698053 a
*844 - used S/N 9698139 10 9698168 i -
646 - used prior to S/N 9698622 . -
NSS$ * VALVE - tractor control (order C 21497 valve) . .-, .. ... . e b
NSS BODY - valve {order C21497 valve) ... ..., e 1
NSS SPOOL - valve {orderC 21497 valve) .. ... ... Cereeaans A 1
NSS SPOOL - valve (order C 21497 valve} . . ... ... b reeeai . 1
A 7982 SEAL - “O" ring, spool . .. .. e e i a et enc e - 4
C 17440 WASHER . . ..ot ihe s veeeennnns S e e e ¢ L1
C 1744 SPRING-detent . ..... O A - 1
C 13200 SPACER........... e, e 1
C 17439 DETENT -spool «......0u..... e e R AN
c 17438 COVER -detent ..... ot et e aaa e n e eaaa e 0
211- 7 BALL - steel 1/4™...... A saamrrarais e e nanna &, . 3
C 17444 SPRING-detent . ........... Pt ae e e 2
C 17443 SCREW -detent, Cap, . v o i i ity r i e tee s e v e ene e e e 2
169- 114 TBCREW-cover .. ..., .. i i i, 4
~129. 531 CAP-reliefadjust ..............cu... e r e eaa ‘e i
C 17435 _\GASKET -relief adjustcap. . .. . L. v e e s e e .. 2
Cc 17433 SCREW -reliefadjust . .. ..,.......ocv.. Cera e ‘e 2
C 17445 SPRING -relief o ..ottt is e ot it e e e e e e 1
C 18852 BUSHING - power beyond. .. ... Pt i e el e a e 1
218- 5007 SEAL-"0"ring, bushing ... vtvnrn e e eenrnenrnnns 1.
A 30097 SEAL - O ring . v e - et et ana 1
221- 841 PLUG - pipe 178", . vt e e e eeeeennnn 1 SR 1
126.  o21 WASHER -return., , .. .. B P case . ]
c 18850 SPRING -return ., ......cuvvuwunans it 1
C 18853 Y = e 3. i
193- 524 SCREW -with lockwasher .. ... ottt it i ieeenr e, 1
C 18847 COVER - retUmM. . .ttt st e s s me v ts e eeernaenannns . 1
C 18854 CAP-refiefadiust . .. ... vt reeoriernrnnarrnnnsnns 1
C 17432 BPRING -relief .. .ottt it ettt r e s eee e an 1
211- 9 BALL - steel /16" .......... f e e a et 1
171- 247 SCREW - valve mounting 5/16” x 1-1/4" flat head rnac?:ipe e 2
131- 351 NUT -5/18" NC hex. . ittt i h et m i tnn e e annnnnsrnanans 2
zam
2T
o
-~ . ".»'*3
w 1
X
. B % February 1976
S

+

LT,
€ v
.
H
'1"?3{‘ ‘}4‘
LSRR
1 .
.
.



&t

r e

‘1
. . - w
CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS - 7 .
C 21497 HYDRAULIC CONTROL V‘ALVE - TRACTOR .
644 - used SN 9698059 and dfter
. 646 - used S/N 9698622 and fter .
. REF.  PARTNO. .. ._.__ _ . 'DESCRIPTION REQ'D
"1 L 21497 " VALVE -tractorcontrol . . »7. oo it it i e e 1
2 NSS - . BODY - valve (qrd\e‘r'C/Z/‘MQ'l N I 1
3 NSS ) SPOOL-valve {order C 21497 valve) . . . ...ty vi v i i s vennmns 1
4 NSS T “SPOOL pyalve (order C21497valve) .. .o v ottt e e ii i nn 1
5 A 7982 - A SEAL ~%§" ring, spopl .. .. ...... e st s e e e aaa -4
6 C 37440 WASHER - L ¢ vttt it tene e tanr e iaaraaeaanan 1
7 5] 59376 SPRING -detent ... ......... e rer e eeea e 1
8 C 13200 SPACER ....ucunvunnnn. R A 1
q T 17439 DETENT -spool . ", ... .. R e e 1
10 c 17438 COVER -detent ... .. cv.'scmcunnncnnsnnns ereeenana. 1
11 m- 7 CBALL-steRl 1/4™. ... ... i R I .
12 C 17444 SPRING -detgnt ,...... e eerener e, e 2 -
13 c 17443 SCREW - detenbcap, ... ....... fereeeaa NP et renan 2 -
14 169- 114 SCREW - COVErefon an o v v v v v s arees i atreee e 4
15 129- 531 . CAP -reliefadjust . . ............... S P
16 c 17435 GASKET -reliefadjusteap . .oc0vnveeenn. . A i
17 c 17433 T SCREW-relfef ajUSt . . L it e et oo 1
18 C 21505 . SPRING -7elief . .. .o e i e e e i 1
19 C 18852 « BUSHING - power beyond.,. . « . cuuetnreeenensncnsnennnns 1
20 218- 5007 SEAL-"0"ring,bushing . ............ P e eennens ]
21 A 30097 SEAL-"0"ring ......... T 1
22 . 221- 841, PLUG - pipe 174", .. ... ... Pevaeens T i e i 1 _
23 195- 521 WASHER -return. . .. .o e it iivnnnerrnnew R 1
24 C 18850 .« - SPRING-return ............. e e -1
25 C 78853 ' SPACER..:.......... reaees e el - )
26 193- ' 524. SCREW - with lockwasher . . . . . e e raaeeran L1 >
27 c 18847 - COVER -TetUM ...l i iee e e dinnn s nnnnn S ’
28 c_ 21510 CAP - refief adjust . ... .. sesearaas eerae s EEEREEE 1
29 C 21507 SPRING - refief . ......... e T i T e 1
30 211- g BALL - steel 5/16”.." . .. v u .. e eeteernans eertneceanna 1
31 C 21508 . GASKET -reliefadj.cap ......ivuvnmen.. e e _— 1 .
32 C 21509 ° SCREW -reliefadjust . . .......... P ]
33 . C 21506 RETAINER -ball, relief. . . .o ovvr s e e e iiennsnnnnnns e e
34 c 21522 "* SEAT - ball, relief. . ....... S , o
171- 247 SCREW - valve mounting 5/16" x 1-1/4" flat head machine. .. ....... 2 -
131- 351 NUT -5/18” NChex. . ...... et P e 2
3 c 18851 KIT - detent {Includes items 6, 7, 89, 10, 11,12, 13& 14). . ... ... e.1 :
38 c 21311 KIT - relief {Includes items 11,15, 16,17 & 18) .=... ... .: . 1 -
39 c 21521 KIT - relief {Includes j#éms 28, 29, 30, 31,32,33&34) .« .~ ... ..vnnn 1
»ﬁ.«!"‘wﬁ . ) .. h
]
[
4
. & ,} . )ﬂ
Printed in U.S.A, { ; August, 1974
&,




REF. PART NO.
@‘\® 1 c 18179
2 NSS
\@ 3 NSS
4 NSS
: 5 A 7982
5 5 D 40816
S 7 721- 843
‘}\@ ! 9 211 !
10 c 17433
> 1 C 17435
. 12 129- 531
: \@ 13 168 114
e 14 c' 17740
- 15 C 17741
- = 16 C 13200
/@ 17 C 17439
. 18 C 17438
/@ 19 2211 7
] . 20 c 17444
o2t c 17443
- 22 195- 5§21
-—-“@ 23 c 18850
@ 24 C- 13200
" 25 195- 510
___@ . 26 193-  524:
27 C 18847
. . <28 113 17
g; @ . : 29 131- 1102
o o C 18846
\(:) c  18851°
(19) .
. ) H
‘ _ -
. P ) ) ;
. . ) Printed in U.S.A.
T . | , .}

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

-HYDRAULIC CONTROL VALVE - BUCKET

DESCRIPTION
VALVE -bucket control .. . v v vvree e naceaannnrens
BODY -valve {order C18179valve} . . . ... ... .....
SPQOL - valve (order C18179valve). . . .. .. ... . ...
SPCOOL - valve (order C18179 valve)
. SEAL - "0" ring, spog!

--------------

-----------------------

----------

..........

----------

..........

SEAL - “0" ring, spool . , | p

................................

PLUG-3/8" ... .......cv... .

SCREW - relief adjust E
GASKET - adjust screw
CAP - adjust screw
SCREW - cover
WASHER

----------------------
.........................
...........................
...............................

...........................

DETENT - spool
COVER - detent
BALL - steel 1/4"
SPRING - detent
SCREW - detent
WASHER -veturn
SPRING - return

---------------------------
..........................
'
..........................
..........................

..........................

BCREW . .. i e et
COVER -centering ......c.cucuiuranancnenn
BOLT - valve mounting /4™ x 1-1/4" NChex...........
NUT-lock 1/47" NChex . ... .o on i i i iee e i e

. KIT - spring center {Includes items 22, 23, 24, 25, 26 and 27)
KIT - détent {Includes items 14, 15, 16, 17, 18, 19, 20 and 22)

+

o

-----------

..........

..........

..........

----------

----------

----------

----------

..........

..........

..........

...........

..........

..........

..........

----------

73

August, 1974




Printed in U.S.A.

REF. PART NO.
1 c 20122
2 c 10277
3 c 19278
4 126- 12
5 C 18768
6 c 19281
7 cC 18784
8 c 19279
9 c 18761
10 c 18762
1 C 19280
12 C 18769
13 195 2028
12 113 233
15 221- 831
16 C 18235
17 178 @s8
18 ' NSS
g NSS
20 C 18258
1 C 19045
2 c 15729
3 c 19113
a C 15731
5 C 15732
6 cC 15733
7 c 15734
B8 C 15735
9 c 19114
10 c 15737
1 C 15738
12 C 15739
13 C 15740
14 13- 540
15 C 19207
16 c 19115
17 c 17298
18 NSS
19 NSS
20 C 15036
21 83- 55

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 75
HYDRAULIC PUMP AND COUPLING — 646
DESCR!PTION l REQ'D
PUMP . hydraulic {used S/N 9680417 andafter). « . . v oo e v ne e v e e, 1
BODY ASSEMEBLY - {Includes bushings) « .« . v v v vnvennn.. et 1
COVER ASSEMBLY - (Includes bushings & dowel pins) « .. ....... 1
KEY -woodruff, .. ... ....... Pt et i e e 2
RBING-8nap .. it i ne s etneernnes ee i 1
SEAL-0il ., . ... i i e ettt et 1
. SEAL-pressureload. ............... it eaeane e . 1
PLATE-wear ............. e e e mee e 1
GEAR-drive . ................. e na e, 1
GEAR-driven, , .. ............... S e e e eeeneaaeaaaen 1
PLATE - thrust . ., . .ttt i ein e teenesnnenereannnnnss i
SEAL -gasket .. ........... C e r N et e e et 1
WASHER - . .., . i it e e e e e 4
1= R 4
g B o 1
COUPLING - PURID ..ttt ittt i tin s iemana e nnennnns 2
SCREW -5et 5/16 " X 3/B" . .. L it it e 4
HUB-{order C18230). .. ... ... .ottt iiiiirineannns R
HUB - {order C18236). . .. ... .. ettt itenennnnnnnnn 1
SPIDER -coupling. . .......... f ot aee e ra it ecea e 1
HYDRAULIC PUMP AND COUPLING — 544 //'
PUMP-hydraulic, ...........0.... e m et / 1
PIN -dowel. . ... it i e e ee e mieeans e / 2
COVER -real . . .ttt i i et it s i iieenenns / 1
GEAR ASSEMBLY -driven .. .... et eeam e A 1
MOMRING ittt e e i A 2
BODY -pUMP . ..t s e i e e N 1
COVER -front ... ... cnvurrmnnnnns . / .......... 1
SEAL-rotary oo vt i iinnin e e 1
GEAR ASSEMBLY -arive., v v v v v v nermnnnn L e 1
o I I - 1
SHIELD -heat. . ..ottt et e e i neaeannnnennsannstanas 1
GASKET .. ittt it e st e naasannnany . 1
5 2 1
BOLT. .. oo, R 4
KEY - 1/8" x 3/4” . ... j ............................. 1
WASHER . . L. ittt i e e e e e )
COUPLING-pump ........ j ............................. 1
HUB - {order item 17) . ..o ottt e v is et esme s emnssiiensen 1
« HUB - {orderitem 17). 4 v v ottt sne e et annssmsnesnann .1
SPIDER - {for C1729B couplingl. v . fe v vt et v e tmnmnnnemn e 1
SCREW -set 5/16" x 5/16” NCsockethead . .. ............... "2

February 1976



76

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS - 77 -~ %
HYDRAULIC PUMP AND COUPLING — 646 ' B

REF. PART NO. DESCRIPTION REQ'D

1 NSS PUMP - hydraulic, C19176 (used prior to S/N 9680417) order C20122 , . . 1

2 c 20200 s BODY - UMD . . ... . e e 1

3 20201 . COVER-puUmp. ... ...t esctnre it nrnnnanrnnnns 1

4 126- 112 KEY -woodruff. . .. .., i it ettt e ittt s iee i ar s 2

5 C 18768 AING-8Nap ... ittt et iestncanemercannarnnnnaas 1

6 " C 18766 L N I« 1 | P 1

7 c 18764 SEAL -pressure load. . .., ... 0 cneernerennennnnrnas . 1 B

8 c 19279 PLAT E - WEAE . & i ittt it st ne s aascanssonaeeracenanans 1

9 C 18761 GEAR -dfive & v e i i it imnansarsnsnaneasaseansneens 1
10 C 18762 GEAR -driven. . . il vi s i i i it s e m e sasnnsnsarannennns 1
11 C - 19280 PLATE -thrust . .. v s et hsesrenrnnsacencascocanncnnn 1
12 c 18769 SEAL-gasket . . ........... e ne e et e ee e 1
13 A 7200 T WASHER . ... . . ittt tireansrr s st nrornsnsmnnnnnnns 4
14 113 274 =10 4
15 c 18235 COUPLING - pUMIP & ittt ism s nsnanmenanes Ce e . 2

‘ o K
[
™~
~
'
- J -
N |
/

Printed in U.S.A. February 1976




— v E—— — —

REF. PART NO.

c
L
NS5
NSS

a

- -
QOO ~NOU A WN =
200
n
0

—_ e ki
[S:IE- N I N

=
OOrrgdO00o00DZ00Z0000000

Punted in U.5 A,

14655
30654

14827
14837

© 14828

14829
14830
14831
14832
14833
14834

14336
14838

19037
19041
19038
18382
19039
30654
19040
19212

L7

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS h T 79

HYDRAULIC DRIVE MOTOR

DESCRIPTION ’ REQ'D

MOTOR - hydraulic
RING -retaining ... ...ttt ittt et ceeee e e 1
SPACER - {See kitbelow) . . . .. ..ttt it ittt e i 1
SEAL - oil {See kit below) . . ... .. e M e 1
" HOUSING ASSEMBLY 1
END CAP 1
SEAL-(Seekitbelow) .. . ... .ttt i it e e
SHAFT-coupling ... ... ... e, e
DRIVE LINK & i i e e ettt e e e
"PLATE - wear

......................................

PLATE - manifold
MANIFOLD .. i e e e e
COMMUTATOR AND RING SET . . ... oot e e e ot e e e e
RING - sealing {See kit below} . .. ... .. ... e ..
SLEEVE ..@vurennn... e
BOLT -3/B" x4-3/8" " NFhex . ....... i, 7

RING -retaining .. .ottt t e e e e e e e e e e e 1
SPACER -seal . .-, .. ... ... .... e m e e e -1

- ) August, 1974 '




T — —— . — — — — — — — — —— — . — — ——

O— &

i ,/’7 | -
SIS
: Ve ,f’/ o= {
@ W O |
O— P} O |
AN g
L i O—o |
\Eﬁ | - '
! |
@\ % ., o |
“—o | elf ~
—o .
—g ||| 1 |
“ | ,’ 1 /
P L

REF. PART NO.
c 11527
1 T 24080
2 T 24081
3 NSS
4 c 18575
5 NSS
[} * NSS
7 NSS i
8 T 42253
9 NSS
10 T 42254
11 T 24084
12 NSS
13 NSS
14 25. 159
15 o 18576
16 T 41499
C 11528
1 c 18573
2 131- 677
3 NSS
4 NSS
5 D' 54909
;B c 18486
7 NSS
8 c 18487
a NSS u
10 NSS
1 NSS
12 c 18572
13 NSS ‘
14 D 54915
15 D 54917
16 NSS
17 C .18574

Printgd in US.A,

CYLINDER — LIFT ARM

DESCRIPTION

CYLINDER -lift arm

RING - retaining
SPACER
RING. - retaining
ROD - cylinder

....................................

CASE MODEL 644 AND 646 COMPACT WHEiEL LOADERS

..........................................

....................................

SEAL - Q" - ring, piston

. v n

CYLINDER - bucket

NUT - jam

/

CYLINDER — BUCKET

BODY - cylinder
NUT - jam

WASHER - backup, piston
SEAL - "O"” - ring, piston
PISTON - ¢cylinder
HEAD ASSEMBLY
BUSHING - head
HEAD - cylinder
SEAL - Q" - ring, rod
WASHER - backup
SEAL - O™ - ring, rod

ROD - cylinder
RING -+retaining
SPACER

SEAL - "0’ - ring, head
KIT - seal

.....................................
--------------------------------

.......................................

...................................
------------------------------
.

..............................

-

L

. “February 1976




O
CASE MODEL 844 AND 646 COMPACT WHEEL LOADERS 83~ ;‘h
o : ‘ - R ks
- HYDRAULIC LIFT
o ' REF. PART NO. DESCRIPTION . ' REQ'D
1 C ° 19384 ROD - liftcontrol .. ..... P ST R -
) 2 C 19025 BALLJOINT .......... e e SO 1
3 129- | 122 NUT - 5/16" NFREX. o2 vy teiienancestenaaensnnness ceenes 1
4 . 192- 20 LOCKWASHER -5/16" ......... ettt e et .2 e
X . 5 C 17566 LEVER -liftcontrol . ......... ettt e be e PP
J ' 6 195- 541 WASHER - B/B” L. .. eiiieenernsnnrnsnsnnnns Y S ]
: /@ 7 132- 48 PIN - cotter 1/8”x 1", . ... e eaeeeaaaaaaa, e .o
e : 8 A 37247 KNOB - liftlever .. .......... e eteetraaeana e een 1 :
9 C 12003 BUSHING -flip lock. .. ...... Ceeerentrareas i reseeieaenn 1
r . 10 C 17585 CROSS SHAFT ASSEMBLY .......viiivevnrunn e eeeaan 1 e
\ 1" c 17250 BRACKET -clamp,...... e eearne et et beeeaan 2 T
- 12 113 221 BOLT-3/B"x7/B"NChex ......uouverns e reaeaianes R A
: ‘/® ’ 13 131- 178 NUT - 100K 3/8" NCHEX + o2 seveesrvenneennsenneenncnnnnioe. & ) B
A ™~ .14 C 17679 BRACKET - cylinder mounting « . . vo e vvescnnennarnnnnenn. ceee 1
| & —®) 15 C 18251 -, PIN-cylinder mounting, rod N, « « o v s v evrieesnnsnrenenennnns- 1 .
| ; . 16 [ 17536 “ PIN - cylinder mounting, footend. ... .0 u... Ce it et ecansaan s 1
|<u7| ‘ 17 132~ 310 PIN - cotter 1/8” x 1" .. ........ et raeateresaras 2
NIT ’ 18, 132 381 PIN - cotter 3/16 x 2-1/2” .. . .. ... A AR S | .
! 19 c 18154~ - HOSE - valve to cylinder, short" . .. ......... s wraaeas 1 & =
20- c 18155 HOSE - valve tocylinder,fong™. ... .. .. ......... e e 1 v
21 218 5056 FITTING:- valve (includes 218-5004 “O" “ring). . ... .. .... e 2 o
22 113 207 , BOLT-3/8“x1"NChex........ e aeiaaaes fieeeean w2
23 195- 525 WASHER-3/8" ........ e aeaneeeaneas S 2
24 131- 178 NUT - lock 3/8” NChex o . vpvuun. et 2-
25 C 19475 CYLINDER - hydraulic ift o . oo v e e oearrnnnnncnsansonsoes P
26 c 19479 BODY -cylinder .......0ciivensunnnocaneannnns A
27 c 19104 . ROD AND PISTON ASSEMBLY. « v vttt vnvrnennrrnennsvnss 1
. 28 C 17732 FOOT -eylinder. .. ........ e iarer e e T
: 29 NSS SEAL ...vveiinnnnnnns . PR s 1
30 NSS - “O"-RING .....oonnn. s et th e s e e 1
3 NSS “O"-RING +.vvivennnnnn R b.oo2
C 17268 KIT - SEAL, cylinder {consists of items 29, 30and 31} . .. ... .o ivs 1
32 132- 320 PIN - cotter 3/32" x 3/4" ....... i aeeens Per i a s A )
33 195 102 WASHER-1/4" .. .. ..... e e eaar s S = -
_ . {
N
R . [ j
- e .
k L q_.L
. - ';X.\I s ;o -
- I

Printed in U.S.A.




BART NO.

J
m
M

WO~ MR =
b
b

)

7

7z
)>.31]>:I>JJ‘.‘D>J>J>J>6>DJ

ML

W

/

PoPPrPPD
w

2]

vl

Obbb%bbz
@0

N}
h

= o

=
7]
97}

15106
43494

20
40702
72039
72040
72038
15000
16161
72042
72048
16147

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

"€ 16852 STARTER-GENERATOR

(DELCO NUMBER 1101875)
{Use A 70202 for Service)

DESCRIPTION

.........................................

...................................

HOLDER KIT - ground brush

HOLDER KIT - insulated brush
BRUSH ASSEMBLY
ARM - brush pressure
SPRING - brush arm

............................
...............................

.....................................

5

.....................................
...................

....................

..............................

STUD - armature terminal
BUSHING - insulated, armature stud

..............................

...........................

41927 .

18

17
16148
720431

18077
25447
40736
40736
43495 -
111
42127

41959
44433

43356
72046
72047 .
14344

WASHER - armature stud
NUT - terminal stud 12-24 hex
LOCKWASHER - terminal stud #12
WASHER - insulated, fietd stud {Order A40702)
* COIL ASSEMBLY - field L.H.
. STUDR field terminal (Order A40702)
{ING#iftulated, field stud {Order A40702)
INSULATOR - field coil .~ .. U4, .
SHOE - polg.. ... " 7.
SHOE - pole
- ARMATURE

..................................
..............................
...........................
...................
...............................
......................
...................

-----------

SCREW -pole . . e e e T
BODY - starter, generator {Order A70202)
SCREW - 10-32 x 1/2" round head
RETAINER ASSEMBLY - bearing
GASKET - bearing retainer {Order A44433)
BEARING - ball, drive end
FRAME ASSEMBLY - drive end

SPACER - pulley

.......................
.............................
----------------------
.................................

..............................

o PULLEY-~starter, generator drive . , . |

116 —

25546
43499

et

# LOCKWASHER - 11/16" plated
NUT - armature shaft, drive end

------------------------------
------------------------------
.......................................

.................................

*February 1876



REF. PART NO. - DESCRIPTION
1 R 15106 BOLT - through {Includes washer} . ... ~——.7......
2 A 72104 FRAME ASSEMBLY -commutatorend . ..., . ....u...
3. ‘R 15087 RING - bearing retainer. . .. ......, e
4 A 25461 BEARING - commutatorend ball ........ e
5 A T 72089 HOLDER KIT -ground brush, . . . ....... Crraeaaaan
6 A 72040 HOLDER KIT -insulated brush . ... .......... eaan
7 A 72038 BRUSH ASSEMBLY ... ...
8 R 15090 ° ARM-brush pressure . .. ... ....cuovuevsvenennnenns
9 R 16161 CSPRING-brusharm. ... ... ... ..o oL,
10 A T 72042 COIL ASSEMBLY -field R.H. . ............. e
11 A 72048° STUD - armature terminal . ........ PR .
12 R 16147 * BUSHING - insulated, armaturestud ... ....... [
13 A 41927 WASHER -armaturestud . ............ e .
14 129- 18 - NUT-terminal stud 12-24 hex ........... e
15 192- 17 LOCKWASHER - terminal stud #12 . ... ........... .
16 R 16148 "WASHER - insulated, field'stud ,..... L
17 A 72043 'COIL ASSEMBLY -field L.H. .......... Cee e
18 NSS STUD - field terminal {See Ref. 40}, .. ......... ]
18 R 15077 BUSHING - insulated, field stud (Order A40702)....... ]
20 A 25447 INSULATOR -figldeoil . ........ o0 vnenno.. .
21 A 40736 SHOE - pole, plain , . ... .. e et es e e
22, A 40736 _ SHOE-pole,notched . ... ... ... iverninnno,..
23 A - 72041 ARMATURE ... .. tiitiiirie e innnenanns
24 126- 111 KEY - Woodruff, armature. . . ... ... ununnn...
25 74- 610 SCREW -pole . ....... s ea e Pt e et e s
26 NSS BODY - starter, generator (Order A70202) , . .. ........
27 173 237 SCREW-10-32x1/2"Rd.Hd. ........ ...
28 192- 18 LOCKWASHER -3/16" " plated . ....cvvivenmur ..
29 A 44433 RETAINER ASSEMBLY -bearing .................
30* NSS GASKET -bearing retainer {order A44433)} . ... ........
31 A 25441 BEARING - ball, driveend. . .. _....... e
32 A 72046 . FRAME ASSEMBLY -driveend. ... ... .00 eeeeen.
33 A, 72047 ° SPACER-pulley .. ........c0vniunnenn. e
34 C 14344 PULLEY - starter, generator drive . . . . . . s,
35 192- 26 . LOCKWASHER-11/16"plated . . .o v v v v e e v v nnn e
38 A 25546 " NUT - armature shaft, driveend ., ... .
33 A 43499 RETAINER -grease . . . ... . ...t iiiiinnrnnsnnn
38" NSS SEAL -felt {Order A44433). ... ... .... e
39 NSS ’ SPACER - armature shaft,inner . ..................
40 A 40702 KIT - stud {Includes items 16, 18and 19) . ., .. e v e
Retainer gasket and felt seal no longer required when servicing with item 29. .
Y
Printed in U.5.A,
. & .

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

A 70202 STARTER-GENERATOR
{DELCO NUMBER 1101970}

87

........... -1

...........




WNOmMH WK =

10
11
12
13
14
1%
16
17
18
19
20
21
22
23
24

iy
WO~ bWK =

—_
-

.
[ % B N R O e (Y
—QomuoMALN

REF.

PART NO.
c 19365
c 17187
c 14565
c 18267
223 20
c 14553
A 70221
c 16852
A 70202
c 14537
c 18389
C 22571
c’ 18197
KO 231281
KO 232535
c 17275
M+ 20007
A 27251
KO 238057
KO 230722
c 18261
C’ 18140
c 21595
C 17763
c 19055
C 10521
363- 407
A 20965
B 501265
10934
A 40855
B 50223
B 50273
173- 73
193 4
NS3S
NSS
A 39888
’ 10827
NSS
B 50293
128 106
192- 23
10923
113- 209
192 21
129 103
A 34046
A 43182

Printed in U.5.A.

’

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

39
ELECTRICAL SYSTEM — 644
DESCRIPTION REQ'D
HARNESS -wire .. ... .. _........... e e et e e e 1
WIRE.- iginition switch to'solenoid {yellow 8} . .. ... ... ..... .. . .. 1
CABLE - battery positive {red 10-1/2") ., . ... . ... .. ... .. . 1
CABLE - battery ground (black 16") .. ....... ... .. ... .. .. . .. 1
- FUSE-20amp............ e e e e e e e 1
SOLENOID -start .. ... oo e 1
REGULATOR -wvoltage. .. .............. .. ......... ... . 1
STARTER - generator 12 volt, DELCO No. 1M0878 . .. ... ... ... ...
(Repairspage 85)...........................0......... " 1
STARTER - generator 12 volt, DELCO No. 110970 . .. ... .... ... .. ..
{Repairs page 87) . . ... ... e e e e e g 1
CONNECTOR - headlamp . .. ............. e e et e enaaaa 1
GAUGE -ammeter. ........ ... ... ... ... ... ... ... 1
HEADLAMP ASSEMBELY - 12 volt (Repairs'page 91}, ......... .. 2
" BATTE RY-12volt ... 1
COIL -ignition 12volt ... ... i 1
COVER -breakercontacts. .. ....... ... ... oo uien oo 1
WIRE - regulator ground to salenoid {white 7'} . . ... .. .......... .. . 1
SPARK PLUG - (Includes gasket} .. .. ..... .. ... ... .. ... . .. 1
GASKET - spark plug « . .. vovoe e 1
CABLE -hightension . -........ .. . o o .o 1
CONDENSER .............. et et e e, 1
WIRE - 2mp. gauge to solenoid { range 6”). . ... ... ............. .. i
WIRE - solenoid to safety switch (black 6”) . ... ... ....... ... . 1
" SWITCH - iginition {includes key} . ... oo oo 1
N KEY -ignitions . .. ..o o 1
"1'; WIRE - safety switch (black 217}, . . ... . o . L., 1
T CUIP-wireholder ... ... L 2
PLUG -hole,dash .. .. ... . .. o L]
TAIL LAMP
LAMP ASSEMBLY - floodand tail .. ... ......._ ... ... ... . .. 1
MOLDING - lamp retaining ... ... o ue s . 1
SCREW -molding .. ... ... . 1
LAMP -sealedunit. . ... o 1
BULB-red15CP.12volt ... . i 1
WIRE -switch . . . 2
SCREW -wire . .. . 2
WASHER - 1/4" lock .. . ... vt 2
SWITCH (see kitbelow) . ... .. ... . 1
KNOB - switch(see kitbelow). . .. ... ......... . .0ooooo. .. 1
NUT -switch . o 1
SPRING -terminal .. .. ..o 1
BODY P 1
TERMINAL -wire .. ..o e 1
NUT-1/2"NChex ,.......... e e e e e e 1
WASHER - 1/2%lock . .. oo 1
WASHER - bearing. .. o ou v v e e e 1
BOLT - 3/8" x 1-1/2" NC hex, zincplated . . .. ... ......co'ouenoo. .. 1
LOCKWASHER - 3/8" zincplated . ... .. ..., 1.
NUT-3/B”" NChex, zincplated .. ........ovueern oo, 1
BRACKET -mounting, tail lamp. .. . ...o0 ottt 1
KIT - switch, incfudes knob .. ... ... . e, e 1
&
R X‘%;% February 1976
+ - ‘3’; e w
) L -
- ] S

“



a0 . - : CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS SR ) |
ELECTRICAL SYSTEM vHARDWAHE 544
REF. PART NO. - DESCRIPTION . REQ'D

1 C 14060 NUT - back up B/g" ..................................... 1
2 C 17921 NUT - escutchenn 378" . . it it i it e e e et e e e e emantannn. 1
3 Cc 10836 NUT -speed type "L . Lt s e et et e e e m e 4
4 187- 485 SCREW - #10 x 5/8" self-tappinghex ......... et <. 2

5 131- 629 7 NUT-speedtype “U™. . ...t ur e tneeeeemennnnn T e e e, £
6 187- 1047 SCREW - #8 x 1/2" self-tapping round head, Phillips + .. ..o vivren... 4
<o 22571 HEADLAMP ASSEMBLY ... ..cv it ininnnnnn, et eeaea 2
- 7 MNSS RECEPTACLE - headlarﬁp (Order C22671) .. v iy i vncnnncann. 1
8 C 14305 * BULB - headlamp ..... e et aa e an e h e e i erann 1
° 9 c 14304 ’ GASKET -headlamp. « v v ve v e vrenen .I" ................... 2
10 C 22573 LENS - headlamp. « oo oo e v e tgeneese e eannnnn e 1
11 113 1032 BOLT-5/16"x 1" NChex,zincplated . . . .« . e i s it it e inenenn.. 2
12 192- 20 LOCKWASHER - 5/16" zinc plated. « v v v ot v n et e mmtaenmneenen, 5
13 195- b20 . WASHER - 5/16" plain, zincplated - . . .. .. ... e t e e 2
14 1290 102 NUT - 5/16 NC hexX, ZINC plated « v e v v v veernree s nen s rnnnns 2
15 111- 202 BOLT-5/16" x 3/4” NC, round head, square neck. . + v v oo ev v cennns. 1

16 111- 108 . BOLT-1/4" x 3/4” NC, round head, square neck . ov e vrnveneren... B
17 T 129- 101 NUT-1/4"NChex .........couevn... e it e e 1
18 113 102 BOLT-5/16"x 3/4" NC, zincplated .. ... .ooreersmeneanannnnns 1
19 193- 70 LOCKWASHER - #10 externattooth ..........: T 2
20 129 122 NUT-5/16" NF hex ... .. ... ieeenenn. e i e e 2
21 . C 14599 BRACKET -starter generator adjust. . . ... .. un e ennnnnnnnss. 1
) ~22 - 129- 27 Ul 1 T 4
23 192- 18 LOCKWASHER - #10 .. ... e et et aa et 4
x24 . 169 131 - SCREW-#8x5/16" NCfillisterhead . . ... ......oueiennnnnnnn.. 3
T 25 T 113 1 _m_'BOLT- 1/4" x 1/2" NChex, zincplated, ., ... ... ..t inenennn. 2
2 26 187- 1844, SCREW-#10x 1-1/2" NF salf tap. ... ettt it et eteee e 1
27 . C 18788 . SUPPORT -starter generator . ... ....... e e ae e, 1
28 13- g1z BOLT - 3/8" x 3/4" NC ReX L ot ittt st i ettt m e ene e 2
29 192- 21 LOCKWASHER - 3/8" . .. .. ..ccoviun.. T i e e e e e e 2
30 C 18999 SUPPORT - starter generator adjust . . . ..ot vn it ot it cr i e enne e ans -1
31 C 17546 GROMMET -wire .. .. sttt i e e e s saereenen e 1
32 187- 130 SCREW - #10x 5/8” self 1apping . . o v v s it it oot e e s aneeneennnn 2
g ¢ 3 . ¢ 19246 HOELDER - strip sWitch . . . .0t iee e iee e e et ie e annenens 3
- 34 c 19258 g I 1 o 0 1
N 35 Cc 18115 STRIP- SWITCH, PO . ..ttt it ittt ettt tn et aaare s nennn 2
36 .. 182- 523 - SCREW-#10x7/8"binderhead............ P er et 3
37 195- 613 WASHER-#10. . .. ... ... i P S 3
- 38 C 19254 WASHER -nylon 13/84" | ... ... i it iiarnsnesan: 3
39 129- 77 NUT - #F10NF Square ... .. vttt i ittt et s iraene e 2
40 . 129- 37 T = I T 3

- . BREAKER CO[\ITACTS — 644
o -
1 KOA 231533 LEAD - breaker contact {includes grommet) .. ........ e A
2 KO 220297 GROMMET - contactlead . . ... ... e S 1
3 173- 210 SCREW - #10 x 3/8" round head, zincplated .. .......... PP 4
4 192- i8 LOCKWASHER - 3/16" zincplated ... ... ... inir et i inrenn 4
5 KO 232535 COVER - breaker contact ... ........ A e a1
. 6 KO 220174 GASKET - COVBr . . ittt i e ettt ittt et e s 1
7 187- 408 SCREW - #6x 3/8" Self-Tapping . .. .ottt et esi s 1
8 173- 224 SCREW-#8x 1/4"NCroundhead ................ e e e e m e 1
9 193 5 LOCKWASHER - #8internal tooth .« ... .. ... .uueu... PP T
10 KOA 220474 POINT SET - breaker assembly . « o o v i it i it i i e s v a b et e e nn 1
11 C 18100 ROD - breaker contact push . . . .. e e e e, et 1
12 KO 275182 CLIP -wire ....... M e e nm et m ettt e e e fiveen 1
- -.‘;;ii- e Printed in U.S.A. . February 1976 '




SAFETY START SWITCHES

TO ALTERNATOR

o

TQO ENG. COnN,

STARTER &

SOLENCID

REF.

Yy —

(ol N R B - )

10
11
12
13
14
15

16 -

Printed in U.S.A.

CASE MODEL 544 AND 646 COMPACT WHEEL LOADERS a3
ELECTRICAL SYSTEM - 646
PART NO. . DESCRIPTION REQ'D
C 18265 °  HARNESS-wWire ......cuvur s meeanne . P 1
c 18283 LAMP ASSEMBLY - oil indicator . . .'v oo v it e e ceie e e e 1
B 50213 BULB - oil indicator 12 volt, (red). . . voo o v v oo ey e e oo e e ean s 1
c 18266 CABLE - battery positive {ted 27" . , . ... ovve s iieee e o
C 14566 . CABLE - battery ground {black 12") .. . .. oo e viniieen e, 1
C 18268 WIRE - battery positive to amp. gauge (white 14-1/2"} ., ., . ... Veeaea 1
c 18401 - WIRE ASSEMBLY - fused (y81I3w.10-3/4"F . o v oo v e . e 1.
223 31 FUSE-30amp. ... .. s cee. 2
c- 18270 WIRE - ignition switch to lights {pink 44"} ., . .. ........... sesean. 1
C 14537 CONNECTOR -headlamp . . ... ... it inee i 1
C 22671 HEADLAMP - 12volt. .. i et c e e . 2
¢ 18197 BATTERY,- 12volt , . ... e e, e R 1
C 21595 swr;% gition {Includes key) . ... o.eerienian, ..., ceeen 1
C 17763 & g%mtmn- ............ 1
C 18389 GAUGE -afmeter, . .. .......... e, 1°
C 18203 WIRE - solenoid to safety switch (black 14”). .. ........... Ceeaaaan 1
C 18055 . WIRE - safety switch to PTO switch (black 21”). . .. .. .............. 1
214 1102 CLIP-wire grille. . ... . e it 2
C 19521 CLIP-wirehalder . ............... T e et PR

February 1976




- . ‘;" - -
CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 95 -
DECALS
REF. PART NO. DESCRIPTION S REQ'D
_ 1 321 2144 DECAL - InStrUmMent panel . « o v v e vnennranmsacnoasssnunesnsss 1 -
2 3an- 2141 DECAL -{B44} . . .. it it v s cnennenannnann e et i
B AAWARNING | 3 321- 2140 DECAL - {BABY .« + v v e vt ee e ettt nes e 1 T
; : ‘4 - 1571 DECAL - "“CASBE", - i it e ittt c s st s et s s r e "3 )
5 321- 2139 DECAL - “CASE”, brushed aluminum . . . oo i i v i i e e i viraae e rns )]
6 c 1453¢ DECAL -oil, hydraulic raservoir « « o oo in vt cn i v it s e i e 1
7 C 14066 DECAL -Qasoling .. ... v v it e i ssaraasnannaranssnenn 1
B 321 217N DECAL -oilpressure ... ..o iiveinnan e e e e a e 1
" Gencadron a. 321 2147 DECAL -ignitionswitch . . . . . ... o it i r et et v mama = 1
10 321- 2111 BECAL - attachmentdrive. - . . ... .. ..... e raac et
11 321- 2338 DECAL-travel contral . o v it it i et et e st m s s st arnaaansanana 1
12 321- 1788 DECAL - range selector. . _ .. T it e e et a e r s 1
. 13 321- 2487 DB AL - CAUTION « v o s s sttt o st s s sms s s amac s en s soennnnsn 1
€ = .
!
. . ‘ N,
e
Q0 PY- . | .
v _° Tf‘é'ﬁ'ﬁ_?_ GABDLINE ; - Syt T Don &
" T ONLY 'i-lneg!sluns.: . e - .-
@ == = | -
n:-nm . ' -
: - > 4 ON @ -x-t:- ) ”
- I Lo \ N o, 5 .
. = . SLOW , - + \
& a - ’
1 | @ A caution
¥ XEEP ALL SHIELDS IM PLACE. °
ATTACHMENT TRAVEL BEFORE LEAVING CPERATOR'S POSITION- .
DRVE CONTROL SMIFT TRANSMISSION TO NEUTRAL
SET PARKING BAAKE
l . l @ DISENGAGE ATTACHMENT CLUTCH
¢ SHUT GFF ENGINE .
REMOVE IGNITION KEY
s | | e mawt von aluavew e ro eror |
@ @ d «eee FEOFLE AND PETS A sAFE
OFF
- £
L3 g ’ -
W
) 1 Printed in U.S.A. . < , August, 1974
¥




"REF.

LS

N -

PART NO.
c 17641
C 13360
13- 424
192- 23
NSS .

—#J- 530
111- 53t
92- 8
129. 105

Printed in U.S.A.

—~

“

il
b

- ' -
CASE MODEL 644 AND 646 COMPACT WHEEL 'LOADERS - N 97

WEIGHT BOX AND DRAW BAR ~

DESCRIPTION -

REQ'D
WEIGHT BOX .ttt ciiie i a i e e aaenenns e 1
DRAWBAR. ............ et e e U 1
TBOLT - 1/2" XA NCheX .« oot viinniiennniiiiiinienaneneas 2
LOCKWASHER - 1/2" L . ... it iiiiiiee e iineemrannnnn. 2

D10 WHEEL WEIGHTS

WEIGHT - wheel (Order as machinery item}. .. ...... i 4
BOLT- 1/2” x 2.1/2" NC round head, square neck ZP ..., .......... .. 4
BOLT - 1/2" x 2-3/4" NC round head, sqguareneck ZP .. ...........:. 4
LOCKWASHER - 1/2" | it i i it it e e e et ananns 8
NUT - 172" NC hex . . @ ...................... e 8 .
i
1;“&%'9 “\.";
ey
¥ “% 3
B ]
- LI
| ‘1
b .
- August, 1974
Y - N




.

MODEL 644 S/N 9662906 THRU S/N 9698283 N  ALPHABETICAL INDEX . -

. MODEL 646 S/N 9663323 THRU S/N9698982 . : ' KOMLER ENGINE SECTION -
: KQHLE E
: R COHPACT WHEEL I.OADERS 5 PAGE GRID . . PAGE GRID -
) . Parts Catalog No. A1281 . AirCleaner.................. 39 c12 Filter, Breather .............. 27 B14
— | Battery................. S 89 G6 Flywheel ................... k3| Cc4
Whitenall 2500 &7 "\ Belt, Starter-Generator . ...... B . c8 . FuelPump ... ... ......... 41-43 ci4b2 -
Note This Parts Cataiog replaces the . greatr;.el;_:t Crankcase.......... %; g:: :ue:'gtratiner ................ g g%
- amshaft................... ‘ uel System ................ .
gz‘g:;setl:s::d ;"Z:JM :;‘ ch Carburetor ... .. P 41-43 - C14-D2 GasketKits ................. 3 C6 .
. Connecting Rod ... . ... e 29 c2 Governor ......... S 37 c10
discarded. | .
- Crankshaft.................. .2 c2 Muffler..................... 25 B12
N CylinderBlogk. .............. KA C4 OilPan ..................... K1 c4
CylinderHead ............... 31 Cc4 Piston.................c.o.ts 29 c2
Electrical System ............ 89-91 56-G8 PTOClutch ................. 43-45 D2-D4
~ | Engine Block & Attaching Parts 3 o c4 . SparkPlug.................. 89 G6
T ) Exchanger, Heat.......... ... 59 E4 Starter-Generator . ........ aen  35-87 G2-G4
ExhaustSystem ............. 25 B12 TankFuel................... 43 D2
- ] o 25 . B12 Throttle Lmkage ............. 37 C10
Valves ..................... © 2 . B4
; ONAN ENGINE SECTION
PAGE GRID PAGE GRID
. AirCleaner.................. 5 AS Flywheel ..... e T 11 A2
- Blower Housing ............. 19 : B6 Fuel Pump .. .o...oovonne... S 9 A0
- Camshaft................... 1 A2 - Governor............... L 19 B6
. Carburetor.................. 57 AB-AB Motor - Starter ...........5.. 23 B10
", 1 Crankshaft.................. 1} A2 - QilBasex.............,.... . 17 . B4
' i Electrical - Engine ............ 21 B8 QilPump ............ PN 17 B4
.| Engine Block & Attaching Parts 13-15 Al14-B2 Pistons &Rods . ............. 1" Al2
i ExhaustSystem ............. 25 B12 Points - Breaker Contact ... ... 21" B8
. Filter, Ol ...l 17 -~ B4 Valves ..o, . 13-15 A14-B2
i BASIC TRACTOR SECTION
| ) : . PAGE - GRID PAGE GRID
| ! Axle-Front ................. 51 D10 . Hydraulics - Bucket .......... - 63 E8
| i Axle-Rear.................. . 97 E2 Cylinder-Arms............ 63-81 E8-F12
‘ i Baffles& Shrouds ........... - 36 cs - Cylinder - Bucket ."......... 63-81 _E8-F12
; i { Brakes ..,.................. 53 > D12 Hoses, Lines & Fittings ..... 63 E8
‘ / i Bucket&AmMs.............. 55 D14 Valve - Bucket Control ... ... 63-73 E8-F4
; - ! Control-Speed, Hydraulic . . ... 65 E10- Valve Control Linkage,
; L Decals oo 95 . G12 BUCKEt . ... © e 67 E12
! Electrical System ............ 89-91-93 GB-G3-G10 Hydraulic Connections &
'j Fenders .................... 49 D8 Compeonents for LT-26
1 Frame..... ... ..., 47 D6 Three Point Hitech ... ... .. . 106 Al0*
1 Frame, Lift Rods and Arms for Hydraulic PTO Kit LT-16
i LT-26 Three Point Hitch. . . . 103 AB* GLTIA7 . . 29 A4*-
. ;  F-27 Hitch Adapter ..)........ 105 A10% Hydraulic PTO Valve LT-16
e Grifle..........c oo iiian.. 47 D6 BLT17 ..o 101 Ag*
Hitch ...............c...... 97 G14 Implement Lift, Hydraulie .. ... a3 F14
« Hood ...................... 47 D6 - Instruments, Electrical ......., g9 G6
i Hydraulics-Tractor .......... 59-61 E4-E6 Lever - Range Selector, .. ... ., 49 D8
; Coupling, Pump Drive .-..... 75-77 F6-F3 Model D10 Wheel Weights . ... ., 97 - G4
: - Hosges, Lines & Fittings .. ... 58-61 E4-EE o PTOCtch ................. 4 . D4
Motor, Hydraulic Drive .. ... 79 F10 Seat, Qperator's ............. 49 D8
Pump ........c.ccviit, 7577 'FB-F8 Steering Wheel & Gear ..... . 51 D10 .
) : Valve, Control, Tractor ..... 69-71 E14-F2 Taillamp................... -89 G6
L@ : J: Valve Controi Linkage ...... 65 E10 ToolBox ........ i 45 D4
: i : Transmission................ 57 E2
. : WeightBox ................. a7 G14
j E ~ Wheels, Fromt & Rear ........ 53 D12 .
. i: * contained on microfiche 35
- {
!




. -
- : ILLUSTRATED AS VIEWED FROM i ‘
. _ LEFT REAR OF TRACTOR (REF. PARTNO.
3 o ] “ 18314
m : ) S C2 218 494
° B ] N ) -3 218 827
, o ‘ 4 C 18287
5 C 18288
. @ 6 c 18285
- ? c 18286
@y, 7 c 18317
& 8 218 5117
9 c 16389
10 13- 3
1 192. 19
. 12 129- 101
13 113- 206
) . : 14 192-- 21
TO TRACTOR o I
: PUMP PRESSURE PORT v I
e 646 : T
[ ¢
=
: I
{
\\ I
~d
.
1™~
b l \\
_ I A
I |
‘. P
i P

_TRACTOR VALVE
INLET PORT

.-~ TO TRACTOR
- PUMP PRESSURE PORT

644

o
\

Printed in U.S.A. .

- i ) T £

CASE MODEL 644 AND 646 COMPACT WHEEL LOﬂDE'FiS I 99

MC_)DEL LT-16'AND LT-17 HYDRAULIC PTO KIT

DESCRIPTION . v REQD
, DVALVE - hydraulic, PTO fregairspage 101) . . . ., . it it it i s enrnna 1
FITTING -elbow, 907 ., ... ittt eiainannnnnas 2
FITTING - swivel, 902 , .. .. A i eeeennas e 2
HOSE, -valveinlet ......... s et asesataes e e 1
HOSE -valveoutlet ,....... vt neenerencsn e, 1
TUBE - PTO valve to tractor vaive.. . . . . ... D 1
TUBE-pumptoPTOvalve (648} . . ... .. ... . iiiiiaeaiienns 1
TUBE-pumpto PTOValve (B4) . .. v it ittt et reinmeneeneenns 1
FITTING - pump 90 (includes 21 B-5007 “O"-ringl B4 .. ........... 1
CLAMP -tube spport - .. cl .. ieeeetannnermmnaraanionasans 1
BOLT-1/4" x /8" NCheX. . v o et i it s it eine s nensasaanarnne 1
LOCKWASHER 1/4" ... .. ittt it etannacaaseroncannas |
NUT - 1/ O e « o v it et i it eennes s satanssnncsnneans 1
BOLT-3/8" % 3/4" NCHeX. . o« v vttt vnemaancnnas e e &
LOCKWASHER - 3/8"” .. .. i iei i cvteanaanrnvannns W nesas 4

August, 1974




~
'

000~ O W=

L}

PART NO.
t 18314
c 11888
C 11889

36627
132- 5
75 410
a2- 4
221 842
D 39712

LA 65894
T 40189
211 1
c 18417
A 27891
cC 11891
NSS
C 11895
95- 4

36628

75 a8

c 11803

169- | 108

c 11909

c 11882

C 11886

C . 11887

113 208

192

Ffrinted in U.S.A,

.
- - .
] R et -

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS’

LT-16 AND LT-17 HYDRAULIC PTO VALVE

DESCRIPTION

 VALVE - hydraylic PTO..........
BRACKET -handle ,.........
HANDLE-valve . .. ...c..t.
PIN-clevis . . .. .u-
PIN-cotter 1/16 X 1/2” ... vovienrnnn-
SCREW ..t virintssrarraransvanan
LOCKWASHER -1/4" . ... ....... 4.
PLUG -relief 3/8" NPT. . ..o v e v
WASHER -refief, 010", .o c o i e v i n e
_WASHER -refief, 020", .. .o overnnenss
SPRING -relief . ... .enreacenenann
BALL -relief /8" .. ..o ieiirmaracnanns

SEAT -relief .....cccicunauns

SEAL - "O" -ring, reiefseat ... .. v aen

SEAL-“U"CUPss e eeccnnearsnnne paresnan

BODY AND SPOOL ASSEMBLY {order C18314 valve). . .

ADAPTER -spool .. .. vveeiivavns

WASHER -detent 1/4” . . . ... ... .. et

LOCKWASHER - 1/4" . iov v ivennens .

SCREW - 1/4" x 1/2" rd. hd. machine . . ... e

BONNET-detent .. ...cncunumeans

SCREW - bonnet #8" x 2-1/2" fillisterhd. . .. . .. ..

PIN -detent ,.... e r s rrmeenaa Phaeen

SPRING-detent . ..ovvioncvnesuenas

WASHER -detentcap .....vc0n> e

CAP-detent , . .4 . ieisassoesananrnnnanes
BOLT-3/8"x3/4" NChex ........ e senwaan
LOCKWASHER - 3/8" .. .t vsinsccnainnns

s

.p.h__s-n..a_-@_n.—l._n-l_n-am_l-.a.a_t

February 1976




o . ] ' ) ; -
. . :
. . L . . . *

R - * ' ' ‘ . N .h .
102 . : ) ) . CASE MODEL 644 AND 646 COMPACT WHEEL LDADER , : 103 .,
— — : - R - :
’ | Co- LY 26 THREE POINT HITCH 644 AND 646 ' /
) . _ ' ‘ : FRAME, LIFT RODS AND ARMS A /
N ~ - REF. PART NO. . DESCRIPTION - . . REQ'D
" C 520117 - HITCHPLATEASSEMBLY........0uonunvnnninlinneinnenans 1
2 219- © 405 FITTING lube.,......0ovvunen.. et teeaeaeaaaa. Ceeean . 2 '
) : 3 C 14722 - NUT-diftrod .......... e R R B
; 4 c 14724 ROD ASSEMBLY -RH. Iift. .. . ..vnt it riiennt e nen, reaean o
; 5 138 309 - PIN-rolt 1/4x4" .. ......... Ch e i eamaaadie e 1,
6 1322 91  PIN-cotter 3/16x1”. . . .......... Cheenean I Cees - 6 .. P
; 7 195- 541 WASHER -plain5/8”. ... ....... e et benee. 4
P 8 dc; 14715 ARM - lift, - .0 vunn... s e e reeae. 2
1 it 9 “C 14991 CHAIN - stay 1910inks . . .. ....uv.. neesn i brnneesrseersernens )
! 10 M3 118 BOLT - 5/16" x 5/8” NChex, zincplated. .. . J v .vuiivenn... Cieaa 2
. 11 131-  .178 - NUT - fock /16 NChex ......... P e b 2
) 12 8 2118/ PIN-KiK ...oovvienunenans e iaeeararaan e el 2
' 13 A 30338/ PINKiKe-eonrnniannn. .. PO crreiie.. B
14 G "14726 ROD-liftLH., -++ v cesemnns .....'j.'... ...... l.....";.-...'... 1
15 c 14717 PIN - CIBVIS v e o evvenn s inenecmen e e renann, |
c 14712 LINK ASSEMBLY . ......... B U |
16 C 14703 CENTER TUBE ASSEMBLY ...:......... Cerersarsaraaes 1
17 c 14709 " BALL END ASSEMBLY R.H. THREAD ..., Ceren Ceveesans 1
. - 18 c 1470 . BALLEND ASSEMBLY LH.THREAD ,.,............0.... 1
j 19 138 59 COPIN-roll /8 X 1B L e, O ~
; 20 c 16128 PIN-clevis 5/8" x3" .......... P . |
CYLINDER AND DRAWBAR MOUNTING
; .
' 1 c - 20117 HITCH PLATE ASSEMBLY .............. Cheaaeas ciieeiceens )
i 2 c 19481 "PIN - lower cylinder mounting _,...... e e R |
3 c 14976 . PIN - upper cylinder mounting . . ... Crreaeaaaas e nree e 1-
4 132- 310 PIN -cotter 1/8" x 1" ... ..v.. Cernaens i aeetesaeran vee.. 3
5 13- 417 BOLT - 1/2" x 1-1/4" NC hex, zincplated .. ...cuueunnn.. e .. 4
‘ 6 192- 23 LOCKWASHER - 172" L. ittt e iieraanaranncnnnn vere. 4
[ o
|
; )
| :
{ -
3
{ 3 | . /
- ! 4ik { ﬁ
| ey G @ '
' :ﬂ ?".; -:E' ’}'# % :
n i A o~
| i g
! 2 R
1 | . ' .
‘ v ! Printed in U.S.A. August 1974
- { - = - T



Printed in U.S.A,

,PART.NO.
T221- . 1139
221- 1375
C 17188
c 17189
218 8291
c 19480
c 19476
c 19469
c 14692
NSS
NSS
NSS
c 17268
Cc 14872
C /14568
113- 4256

CASE MODEL 844 AND 646 COMPACT WHEEL LOADER 105

-
’

MODEL LT26 THREE POINT HITCH AND MODEL -

: . F27 HITCH ADAPTER

HYDRAULIC CONNECTIONS AND COMPONENTS

DESCRIPTION
NIPPLE-1/4"x3" ,.... e
ELBOW-90° .., ... ..........
HOSE - hydraulicshort . ., ., .....,
HOSE - hydrauliclong. . .. .. ...

. CYLINDER ASSEMBLY. .,

“<  ROD AND PISTON ASSEMBLY

FOOT-cylinder. . ..........
SEAL -wiper, . . ..o ve v v v an

“Q"RING .. ... e

1
1

1

1

2

.. 1

BODY -cylinder ... ... .. ceeiecennanes e retacreu P |
1

1

1

1

2

1

R O Y . N R I A R R R R R I R ()

FITTING - tee (Includes 218-5004 “O ring). . . .

--------------------------

MODEL F27 HITCH ADAPTER

. &
BRACKET - hitch adapter . ... ...
PIN-drawbar ... .... %+ ¢cvueurs

BOLT - 1/2" x 3" NC hex, zinc plated

February 1976



T

PAGE

NO.

REF.
NO.

REF.
NO.

~ NUMERICAL INDEX

REF,
NO.

PrrrrPrpPrPPhPorpPPPrPlblbbPPPrrPPrblPlPrbPPlPPRPRPPrPPP DD

89
89

21

- 101

1M
29
31
77
€8
71
73
37
89
87
85
-87
87
85
87
29
89
31
101
5
53
8q
61
69
71
103
- 65
89
51
65
67
83
89
85
87
85

85
87
85
85
89
85

85

85
86
87
85
87
57
1m
51

39
67
89
89
85
87

OOUOOD(‘)OOOC“)OO(‘)OOC')ODDOOOOOOOOGODQOOGO(‘JW(DUUUJDJ[DWW}}):}}PP)}}}:P}D))P))I")}

72039
72039
72040
72040
72041
72042
72042
72043
72043
72046
72046
72047
72047
72048
72048

72082

72100
72100
72104

" 72108

72108
72108
50213
50223
50255
50273
50293
52118
52144
53393
10318
10372
10657
10678
10678
10678
10822
10836
10898
11501

11627

11527,

11528
11528
11529
11529
115629
11545
11545
11545
11886

11887

11888
11889
11891
118982
11893
11895
11901

12093 .

12093
12127
12224
12551
12552
12559
12560

—_

32

OOOODOOODQOOOC‘)OOOC‘)OOGOOODOOOOOODO(‘)ﬂ(‘]ﬂ(‘)OOOOC‘)OOOOOOC‘JbODOOOOOOﬁOOOOOGO

12561
12713
12718
12721
12722
12723
12725
12824
12888
12932
12965
12975
13106
13168
13196
13197
13200
13200
13200
13200
13211

13241

13261

13266
13360
13385
13526
13770
14060
14066
14168
14187
14195
14195
14195

14222
14223
14245
14245
14246
14295
14302
14302
14302

14303 °,

14304

14305°

14344
14344
14345
14399

. 14808

14534
14537
14537
14539
14553
14565
14566
14568
14599

14619 -

14619
14644
146565
14655
14655

OOOOOOOOOOOOOOﬁOOOOOOOOOOOE‘)OOD(’)OOOOOOhOOOﬂOOOOOODOﬂOOOOOOOOOODOOOC‘J

14690
14690
14690
14692
14703
14709
14710
14712
14715
14717
14722
14724
14725
14728
14728
14827
14828
14829
14830
14831

14832
14833
14834
14836
14837
14838
14872
14906
14946
14954
14978
14991

15007
15007
15036
15080
15096
15335
15389
15410
15515
16526
15556
15557
15718
15719
15721

15729
15731

15732
15733
15734
15735
15737
15738
15739
15740
16128
16202
16239
16295
16339
16429
16616
16682
16714

—
—s )

MR MR = o —
NN O WM =

-l
- (O~

2

L)

-
CO~NMMbhN—=©OWX

ONOO0O0OO0O0DOOOO00 0000000000000 O0O0O0OOO0OO0DO00O000OO0O00000O00O00000

16744
16786
16852
17066
17162
17187
17188
17189
17216
17250
17252
17265
17256
172567
17268
17268
17275
17296
17208
17298

T17311

17322
17328
17334
17336
17336
17337
17338
17364

" 17388

17399
17401
17402
17404
17407

-17432
- 17432

17433
17433
17433
17435
17438

17435

17438
17438
17438
17438

-17439

17439
17440
17440
17441
17443
17443
17443
17444
17444
17444
17445
17458
17457
17485
17488
17491
17533
17534

13

20
14

19
11
34
3
36
38

OOGOOO(‘J(')OOOOOQOOOOOGOOOOC’JOODOO(‘)OQ}OOO

:

13

0OO0MOO00O0N0D0000000000000000

9]

17536
17541
17546
17560
17561
17553
17663
17566
17569
17570
17572
17579
17585
17587
17588
17594
17596
17698
17622
17641
17647
17653
17656
17657
17662
17679
17681
17684
17703
17714
17732
17740
17741
17763
17763
17921
17987
18000
18001
18003
18012
18014
18016
18024
18026
18029
180565
18064
18005
18097
18097
18097
18098
18099
18100
18102
18103
18105
18116
18121
18126
18129
18133
18133
18140




108

NUMERICAL INDEX

*“{UMERICAL INDEX

]

109 -

s
PART PAGE "'REF.  .PART PAGE  REF. PART PAGE REF.
NO. NO. NO. NQ. NO. NO. NO. NO. NO.
C 18145 55 15 C * 18284 61 g C 18863 A 25
c 18154 a3 19 c 18286 99 6 C . 18884 M1 28
c 18155 83 20 C 18286 g9 7 c 18807 45 2
c 18156 G3 12 C 18287 88 4 c 18908 45 15
c 18157 63 22 C 18288 2] 5 C 18940 45 17
Cc 18158 63 24 c 18291 45 24 C 18989 35 . 1
c 18159 59 il C 18295 63 16 G 18999 2] 30
C 18159 &1 1 . C 18299 53 3 g 19018 47 10
c 18160 59 12 c 18300 __ 53 12 C 19021 35 15
c 18160 61 12 c 18301 53 9 C 18025 65 21
c 18161 59 30 C 18304 63 13 c 18025 83 2
Cc 18161 61 32 c 18305 53 17 Cc 19037 79
c 18162 58 14 C 18306 53 19 Cc 19038 79
Cc 18162 61 14 Cc 18311 37 1 c 19039 79
c 18163 - 59 16 c 18312 37 3 c 19040 79
c 18164 63 11 c 18314 29 t C 19041 79
c 18168 63 23 c 18314 101 c 19045 59 6
c 18166 63 21 c 18317 .89 7 Cc 19045 75 1
c 18167 58 g c 18321 59 10 C 19055 89 24
C 18168 63 19 c 18321 61 10 C 19055 93 16
c - 18169 63 17 Cc 18382 79 c 19104 83 27
c 18170 63 7 C 18385 35 5 Cc 19113 75 3
c 18171 63 8 Cc 18389 a9 10 c 19114 75 9
[ 18172 63 29 C , 18388 93 - 14 C 19115 75 16
C 18173 63 30, c 1831 65 12 c 19169 5 12
Cc 18174 - 63 20 c 18396 67 2 R 19170 5 8
c 18175 83 & c 18401 93 6 C 19183 83 ‘10
Cc 18176 63 18 Cc 18417 101 12 c 19196 45 22
c 18177 81 16 C 18486 81 6 c 19197 43 "
c 18179 63 32 c 18487 81 8 c 19197 45
c 18179 73 i c 185672 81 12 C 19204 45 12
c 18190 39 4 c 18573 81 1 c 19207 75 15
c 18190 43 20 c 18574 81 17 c 19212 79
c 18193 47 20 C 18575 81 4 c 19220 65 19
c 18197 29 12 C 18676 . 81 15 C 19246 a1 33
C 18197 93 1" C 18586 47 27 c 19254 91 38
C 18201 47 14 c 18627 5 C 19258 65 28
C 18203 93 15 C 18628 5 5 c 19258 g1 34
c 18214 25 3 c 18629 5 3 c 19276 43 1
C 18215 25 ‘2 C 18733 47 35 C 109276 45 -
C 18216 25 7 ¢ 18761 75 9 ¢ 19277 25 2
c 18217 49 B c - 18761 77 9 c 19278 75 3
c 18235 61 5 c 18762 75 10 C . 19279 75 3
c 18235 75 16 c 18762 77 10 C 19279 77 g
c 18235 77 15 c 18764 75 7 C 19280 75 11
C 182486 25 1 C 18764 77 7 c 19280 77 11
C 18248 51 12 C 18766 77 6 C 19281 75 6
c 18249 55 q Cc 18768 75 5 C 19365 do 1
Cc 18250 25 4 c -~ 18768 77 5 C - 18378 47 14
C 18251 83 15 C 18769 75 12 c. 19376 65 26
C 18258 75 20 C 18769 77 12 c 19377 65 27
C 18261 89 20 C 18788 91 27 C 19384 83 1
c 18263 45 23 c 18825 43 1 c 19411 a7 34
C 18265~ 93 1 c 18845 67 12 C 10417 49 6
C 18266 93 3 C 18846 73 c 19437 59 21
c 18267 89 4 C 18847 69 27 C 10438 59 31
c 18268 93 5 c 18847 71 27 C 19438 61 29
C 18270 93 8 C 18847 73 27 cC 19439 59 -78
C 18271 37 3 C 18850 69 24 C 19439 61 28
C 18275 39 1M f+ C 18850 71 24 c 19439 67 5
c 18276 —— 43 16 o 18850 73 23 C 19447 61 21
c 18277 65 g c 18851 69 37 c 19465 37 1
C 18278 53 10 c 18851, 73 c 19469 105 8
c .18279 43 10 C 18852 69 19 c 19473 31 43
C 18280 43 14. c 18852 1 18 C 19475 83 25
C 18283 93 2 Cc 18853 89 25

20534

PART -PAGE  REF. PART . PAGE REF/ PART PAGE REF.
NOD. NO. NG. NO. NO.  NoO. NO. NO. NO. .
c 19476 105 . ? c 20383 11 17 v 20535 21 34

C 19479 B3 26 C . 20384 1 - 17 C 20536 13 23

C 19480 105 6 c 20386 11 17 c 20540 13 25

¢ 18481 103 - 2 c 20394 1 17 c 20541 13 — 26

C 19521 89 c 20400 1 17 c 20544 17 - '3

G 19521 93 c 20402 11 16 C 20545 17 4

€ 19900 65 6 c 20403 11 18 C 20548 17 5

C 19902 85 15 c 20408 1 18 c 20547 17 B
G 20117 103 1 c 20409 1 18 C 20548 21 33

c 20122 &1 5 c 20410 11 18 c 20649 17 8

“Q 20122 75 1 c 20411 9 17 c 20551 17 1

C 20200 i 2 C 20428 9 7 C 20552 17 11 .
¢ 20201 77 3 C_. 20433 9 10 I 20553 17 24

c 20219 1 23 C. 20434 9 5 C ' 20554 17 25

c 20223 11 1 c 20437 g 6 c 20555 17 19

c 20228 1 6 c 20439 7 15 C 20556 17 18

C | .20229 11 7 c 20440 .9 3 c 20557 17 20

C = 20233 1 10 c 20448 9 4 C 20562 17 23

c 20247 15 36 c 20480 1 18 C 20563 17 23

c 20248 13 27 . C 20481 11 15 c 20564 5 19

c 20252 13 2 c 20482 11 19 c 20564 17 26

“C 20262 13 4 C 20483 1 N c 20565 17 40

c 20263 13 1] c 20484 -2 25 C 20566 17 37

C 20284 13 31 c 20487 11 24 c 20568 17 39

c 20265 15 3N v 20489 13 1 c 20569 19 2

c 20266 15 n c 20490 13 19 c. 20570 17 29

C 20267 13 5 c 20491 13 20 c 20572 19 4

c 20271 13 9 c 20492 13 21 c 20573 19 5

c 20272 13 10 c 20493 13 22 ¢ 20574 17 36

c 20276 15 40 C 20494 i5 32 c 20577 17 38

C 20277 15 40° c 20495 15 33 C . 20879 17 13

c 20293 15 38 c 20497 13 a3, c 20580 19 28

(o 20294 15 39 C 20498 15 34 c 20582 19 29

c 20308 11 4 “C 20499 13 - 28 c 20584 19° 30

C 20309 17 7 c 20500 13 .. 29 c 20585 21 14

C 20310 a7 2 o] 20501 13 29 c 20586 23 -6

c 20312 17 10 c- 20502 13 30 c 20687 23 2

c 20314 17 12 C 20503 13 30 C 20588 21 3 "
C 20317 11 . 5 c 20504 13 24 c 20589 23 1 S
c 20318 . 21 23 c 20505 21 28 C 20590 21 - 7 ¢
c 20320 - - 17 34 c 20506 21 29 C 20591 21 1

C 20321 21 24 c 20507 21 16 c 20592 21 2

c 20322 17 35 c 20509 21 30 C 20593 21 3

c 20323 17 30 c 20511 13 6" c 20594, 21 5

c 20325 17 3t c 20512 13 7 c 20596 21 8

c 20327 1 9 c 20513 13 8 C 20597 21 9

c 20330 17 41 C 20514 21 22 C 205089 21 10

C 20331 17 43 C 20515 21 31 c 20604 21 "

c 20332 21 27 c 20616 21 .32 c 20605 - 19 3

¢ 20342 11 1 c 20517 15 37 c 20608 . 19 10

c 20343 21 - 26 c 20619 13 12 ¢ 20610 19 6

c 20344 21 19 c 20520 13 13 C 20611 (L] 13

c 20348 2. "7 C 20521 15 41 c 20613 19 15

C 20349 21 18 c . 20522 15 . 42 C 20614 19 31

c « 20351 11 1 c 20523 13 15+ T C 20615 23 4

C \2p352 1 11 C 20524 15 a3 C 20616 19 7

c 20357 1" 1 -G 20525 15 43 C 20617 21 15

c 20358 " 1 C 20526 15 43 C 20620 19 g
c 20372 19 17 c 20527 15 43 C - 20621 18 a

c 20373 11 11 c 20528 13 14 c 20622 19 16

c 20374 5 17 C 20529 15 44 c 20624 19 21

c 20374 19 14 c 20530 15 24 c 20625 19 27 ~
c 20379 11 12 o 20531 15 a4 c 20626 19 28

c 206380 11 13 c 20632 15 44 c 20627 19 23

c 20381 1" 14 c 20533 13 17 c 20628 19. 24

c 20382 1 17 C 13 c 20630 § 16

'S




NUMERICAL INDEX

a

NUMERICAL INDEX

f

PART PAGE REF. PART PAGE HEF, PART PAGE’ REF.
NO, NG, NO. NO. NO. NG. NO, NO. NG,
c 20631 5 18 c 21510 69 28 KO 235047 27 9
c 20632 5 22 c 21511 69 38 KO, 235048 27 6
C 20634 5 14 C 21512 65 1 Ko 235048 33 1
c 20645 g 1 c 21521 69 3g KO 235053 27 28
c 20647 9 15 C 21522 69 34 KO 235054 35 14
c 20650 a 19 c 21565 45 18 KO 235057 33 14
c 20651 9 20 c 21569 i3 18 KO 235070 31 20
C 20653 9 1 C 21585 89, 22 KO 235070 3’ 5
c 20655 15 c 21595 a3 12 KO 235084 37 19
c 20658 5 23 c 21596 45 11 KO 235085 37 18
C 20660 5 15 c 21814 31 12 KO 235086 37 17
C 20663 23 7 c 21818 31 31 KO 235117 27 -8
C 20664 23 12 c 21816 41 KO 235118 27 7
C 20665 23 17 C 21816 43 1 KO  235125.S 37 29
c 20666 23 18 c 22005 41 3 KO 235168 27 19
c 20667 23 19 c 72571 89 1 KO 235207 35 6
c 20668- 23 20 C 22571 g1 KO 235277 a7 23
c 20669 23 30 c 22571 93 10 KO 235278 a7 24
c 20670 23 16 C 22573 91 10 KO 235353 31 20
C 20671 23 15 c 22260 11 2 KO 235353 33 4
C 20672 23 14 c 23514 65 3 KO 235447 41 10
c 20673 23 13 c 23740 45 6 KO 235448 41 9
c 20674 23 21 D 29266 53 7 KO 235476 37 25
C 20676 23 27 D 29767 53 1 KO 235496 37 12
C 20676~ 23 25 D 31945 57 4 KO 235582 27 15
C 20677 23 26 D 39712 101 8 KO 235603 37 33,
c 20678 23 8 D 40816 73 8 KO 235631 27 10
C 20679 23 24 D 54909 81 5 KO 235652 35 5
C 20680 23 23 3] 54915 a1 14 KQ 235748 31 a2
C 20682 23 28 . D 54917 81 15 KO 235757 31 29
c 20683 23 g D 59376 69 7 KO 2358757 33 5
C 20684 23 3t 3} 59949 39 12 KO 235803 29 8
c 20685 23 22 F 19892 . 41 KO 235811 20 7
c 20686 23 10 F 19892 41 7 KO 235818 31 35
C 20887 23 1 F 59014 45 14 KO 235838 27 14
C 20689 7 KO 200372 41 15 KO 235868 29 17
c 20691 7 3 KO 200375 41 13 KO 235200 37 32
c 20693 7 .5 KO 200380 41 1 KO 235901 35 1
c 20694 7 6 KO 200380 41 6 KO 236387 41 1
c 20699 7 22 KO 260383 .41 4 KO 236504 29 28
¢ 20700 7 12 KO 200408 41 8 KO 236506 29 31
C 20701 7 13 KO 200439 41 14 KO 236500 29 29
C 20704 7 16 KO 200443 41 12 KO 236510 29 32
C 20705 7 19 KO 220174 33 7 KO 236550 29 a3
G 20707 7 21 KO 220174 91 g Ko 238611 28 13
C 20708 7 10 KO 220297 a1 2 KO 236763 29 2
c 20709 7 25 KO 230020 27 20 KO 236764 29 16
C 20711 7 27 KO 230170 27 16 KO 238765 29 18
C 20712 7 1M KO 230170 31 g KO 238766 29 16
C 20713 7 28 KO 230265 27 - 29 KO 236886 3 1
G 207156 7 30 KO 230265 31 1 KO 237064 N ]
c 20716 7 31 KO 230722 89 19 KO .. 237277 3 49
C 20718 7 33 KO 231032 27 5 KD 237421 5 11
C 20735 9 14 KGO 231032 33 16 KO 237421 3g g
C 20738 g 8 KO 2310852 37 16 KO 237653 37 8
C 20739 9 9 KO 231281 89 13 KO 237658 31 5
C 20740 g 2 KO 231355 37 31 KO 237658 33 i5
c 20754 15 KO ., 231555 41 11 KO 237870 3 4
C 20755 15 KO 232835 80 14 KO 237677 35 4
C 21497 ; bo 27 Ko 232535 91 5 KO 237727 33 1
c 21497 | 61 27 KO 235003 29 11 KO 237808 31 23
C 21497 © 69 1 KO 235007 31 10 KO 238057 g9 18
C 21505 {69 18 KO 2350078 27 17 KO 240013 27 21
c 21506 ' B89 33 KO 235011 27 18 KO 270158 3| 2
c 21507 69 29 KO- 235025 31 16 KO 270889 31 3
C 21808 69 31 KO 235025 33 3 - KO 275066 27 27
C 21508 | 69 32 KO 235028 2 17 KO 275067 27 27

PART PAGE REF. PART PAGE REF. PART PAGE
NO. NO. NO. NO, NO. NO. NO. NO. NO.
HARDWARE CODRE NUMBERS
KO 275143 27 4 . 113- 143 43 5
KQ 275144 27 11 113- 118 35 16
KO 275144 33 12 13- 410 9 13 113- 118 67 4
KO 275182 N 12 13- 410 17 27 113 118 103 10
KO 275220 27 3 13- 414 21 12 113 122 63 2
KO 275231 41 5 13- 416 17 32 113- 206 47 18
KO 275341 33 10 13- 424 5 20 113- 206 853 3
KO 275341 39 6 13- 436 15 35 113- 206 99 13
KO 275341 43 11 13- 516 17 42 113- 206 101 26
KD 275690 37 15 13- 528 17 5 113 207 31 25
kKOA 220474 4] 10 13- 536 17 16 113- 207 31 33
KOA 231533 91 - 1 13- 540 75 14 13- 43 12
KOA 235100 39 1 13- 612 a1 28 113- 207 45 20
KO0A 235258-S 37 . 28 13- 620 23 3 113- 47 3
KOA 2357435 37 28 13- 632 b 24 113- 207 47 28
KOA 236208 43 2 14- 612 17 33 113 207 59 3
KOA 236507 29 30 15- 420 37 ¢! 113- 207 83 22
KQA 236919 37 34 25- 104 27 1 113- 209 31 14
KOA 237033 N 8 25- 104 37 11 113- 209 61 3
KOA 237344 29 10 25. 118 19 11 113 209 89 18
KOA 237407 29 & 25. 159 81 14 113- 221 83 12
KOA 237403 29 15 25. 1312 53 5 113- 233 75 14
KOA 237404 29 i5 26- 524 49 11 113- 257 49 22
KOA 237405 29 15 47- 18 3t 13 113 274 77 14
KOB 237034 29 22 &1- 510 25 3 113 410 47 28
KOB 237182 31 7 B1- 512 25 5 113- 412 47 28
KOD " 235327 27 22 71- 410 43 9 113 412 83 - 20
KOE 235646 27 25 74- 610 87 25 113- 417 51 6
L 30654 79 75- 48 101 19 . 113- 417 103 5
L 30654 79 1 75- 4190 101 5 13- 424 49 3
M 20007 89 16 83- 65 75 21 113 424 87 40
O 2815-N 45 16 92. 3 21 B 113- 424 97 3
8] 53804-AB 51 38 92- 4 5 21 113- 425 1056 3
Q 5999-AB 21 21 92- 4 17 28 114- 200 69 2
R 13338 11 22 92- 4 21 4 114- 200 Gt 2
R 18077 85 19 Q2- 4 21 13 121- 3 19 22
R 168077 87 19 92- 4 27 2 121- 106 49 13
2] 15087 87 3 92- 4 101 6 126- 9 11 8
R . 16090 a5 B 92- 5 17 17 126- 12 75 4
R "= 15080 87 8 92 6 5 26 126- 18 11 20
R 16106 85 1 92- 6 17 a4 126- 16 51 27
R 16106 g7 1 g2- 6 23 5 126- 32 51 4
R 16147 85 12 92- 6 29 12 126- 111 85 24
R 16147 87 12 a92. 7 11 25 126- 1 87 24
R 16148 85 16 82- 8 57 4 126- i12 77 4
R 16148 87 16 ah. . 4 101 17 126- 128 57 16
R 16161 85 9 111- 1 37 5 129- 17 37 7
R 16161 87 a 113 108 | 16 129- 18 Bb 14
R 16287 29 19 111- 202 N 11 129- 18 87 <14
"R 16287 .31 27 111- 204 25 8 129- 27 g 21
R 16287 33 2 111- 340 47 24 129- 27 19 12
R 17820 57 33 111- 530 a7 2 129- 27 19 25
T 24080 81 1 111- 531 97 3 120- 27 91 22
T 24081 81 2 113 1 91 25 129- 37 37 20
T 24084 81 11 113 2 35 12 129- 37 a1 40
T 27067 ~ 61 7 113 3 57 20 129- 77 5 10
T 27809 53 8 113- 3 a9 10 129- 77 93 39
T 407189 101 10 13- 5 83 8 129- mm N 17
T 414499 1 i6 . 113- 4] 3 19 129- 101 99 12
T 42253 81 a8 113 6 .3 3 129- 102 35 19
T . 42264 81 10 13- 17 73 28 129- 102 65 8
v 34346 - 27 26 113- 102 47 9 129- 102 91 14
W 5063-S 28 21 113 102 21 18 120- 103 by 47
113- 103 43 7 129- 103 47 B
113 103 65 17 129- 103 47 26
113- - 103 91 11 hd



NUMERICAL INDEX

NUMERICAL INDEX

113

138

PART PAGE  REF. PART PAGE REF.

PART PAGE  REF. PART PAGE REF. PART PAGE REF. NO. NO. NO. NO, NO, NO.

NO. NO. NO. NO. NO., NO. NO. NO. NO.

129. 103 89 20 138- 309 103 5 192 20 43 6 195 541 83 6 222. 1014 9 16

129 105 a7 30 138 319 57 14 192 20 65 5 195- 541 103 7 223 20 89 5

129- 105 51 33 138 2005 55 g 192- 20 83 4 195- 545 31 36 223- 31 93 7

120. 105 53 22 141- 4 53 13 192- 20 85 3 195- 545 55 13 321- 1571 95 4

129. 105 89 15 164- 40 45 4 192- . 20 91 12 195- 2021 49 10 321- 1788 95 12

129. 1056 a7 5 164- 50 45 4 192- 21 N 15 195- 2028 75 13 321- 2111 85 10

129- 122 65 22 166- 86 59 23 192- .21 31 24 195- 2029 49 18 321 2139 95 5

129- 12z 83 3 166 86 61 23 192. ====01 3 32 195- 2115 51 ) 39 321- 2140 a5 3

129- 122 <3| 2d 169 51 7 17 192- 21 3 48 211- 5 17 a 321- 2141 95 2

129- 127 51 19 169- 74 19 20 192 21 45 21 211- 7 69 11 321- 2144 95 1

129- 143 31 46 169- a5 37 35 192- 21 47 4 211 7 71 11 321- 2147 95 9,
128 327 51 21 169- 97 7 1 192- 21 47 19 211- 7. 73 19 321- 2171 95 8

129 409 39 2 169 108 101 21 192- 21 47 25 211- 9 69 30 321- 2338 86 1

129- 504 39 7 169- 114 69 14 192 21 47 29 211- 9 7 30 3N 2487 95 13

129- 504 43 22 169- i14 71 14 192- 21 59 4 211- 9 73 9 353- 407 89

129- 504 67 10 169- 114 73 13 192- 21 61 4 a11- 11 101 1

129 513 13 11 169- 131 91 24 192- 21 Ba 19 211- 14 11 3

129- 518 25 ] 171- 247 58 24 192 21 1) 29 213 4 53 12

129- 521 71 23 171- 247 61 24 192- 21 ag 14 214 g 59 20

129 531 69 15 171- 247 89 35 192. 21 101 27 214- 9 61 20

129 531 71 15 171 247 71 31 192 23 47 20 214- 4 59 32

120- 531 73 12 173- 73 89 7 192- 23 49 5 214- ~14 61 33

129. 665 7 26 173- 210 a1 3 192- 23 51 7 214- 251 5 13

129- 665 19 1 173- 215 38 8 192- 23 53 21 214- 251 9 18

129. Q00 5 1 173- 215 43 21 1192 23 57 41 214- 251 38 9

131- 159 47 36 173- 215 67 9 192- 23 89 16 214- 251 43 4

131- 165 47 30 173 7221 31 21 192. 23 97 4 214- 262 63 27

134- 165 65 14 173- 224 91 8. 192 23 102 6 214- 1102 93

131- 173 63 3 173 237 87 27 192- 25 51 20 218 443 63 26

131 176 65 ° 18 174- 222 5 7' 192 26 87 35 218- 455 63 10

131- 176 103 1" 175- 436 35 10 192 45 25 6 218 494 29 2

131- 178 43 14 . 177- 94 30 7 192- 116 85 35 218. 533 63 9

131- 178 49 21 177- 97 17 14 193 4 89 8 218- 596; 59 15

131- 178 53 4 177- 133 23 29 193- 5 91 9 18- 596 61 LI

131 178 83 13 178 858 75 17 193 26 31 22 218 527 a9 3

131- 178 83 24 178- BBO 51 30 193- 56 45 5 218- 1264 63 25

131- 309 29 26 182- 523 91 36 193 60 43 10 218- 12566 63 3

121- 309 31 37 182- 525 35 2 193 70 g1 19 218 5607 . 69 20

131- 351 59 75 . 187- 130 91 32 103 76 ‘45 5 218 5007 71 20

131- 351 61" 25 187- 408 a1 7 193 524 69 26 _218. 5056 83 21

131- 351 69 36 187- 484 35 6 193- 524 71 26 218 b0Eb 59 13

131- 351 71 32 187- - 485 91 & 193. 524 73 25 <218 5066 61 13

131- 358 51 24 187- 1036 47 22 195- 14~ 19 18 218 5066 59 8

131- 366 87 a5 187- 1036 63 14 195. 102 65 20 218 5066 63 4

131- 629 91 5 187- 1046 47 11 105. 102 83 33 218 5107 61 8

131- 677 81 2 187- 1047 a1 . 6 195- 104 47 5 218- 5117 99 8 .

131- 1102 53 9 187- 1080 47 16 195. 510 73 25 218 5243 63 5

131- 1102 73 29 187- 1251 67 13 195. 512 ag B 218 5201 105 5

"132- 5 101 4 187- 1844 91 26 185. 513 5 2 218 5351 83 6 -

132- 48 65 4 192- 17 5 g 195- 513 35 4 218- ‘53563 59 29

132- 48 43 9 192- 17 85 15 105 513 a1l 37 218- 5353 61 31

132 48 83 7 192- 17 87 15 195; 515 35 g 219- 17 47 12

132- 49 53 4 192- i8 35 3 105- 515 17 10 219- 17 51 13

132- 71 55 17 192- 18 37 6 195. 520 91 13 219 20 55 3

132. o 103 8 192- 18 37 21 195. 521 35 18 218 405 103 2

132- 310 53 14 192 18 87 28 195- 521 43 7 221- 4 57 7

132 310 B3 17 192- 18 91 4 195- 521 47 33 221- 138 17 21

132 310 103 a4 192- 18 91 23 195. 521 ~ 87 9 221- 14 17 22 *

132- 320 65 23 192 19 g 12 195. 521 69 23 221- 841 69 27 -

132- 320 67 10 192. 19 3 18 195- 521 73 22 - 841 71 22

132. 320 83 32 192. 19 35 2 195. 525 43 8 221- 841 75 15

132- 321 67 6 192- 19 35 9 195. 525 43 13 221- 842 101 7

132- 361 83 18 192. 19 35 13 195- 525 83 23 221. 843 73 7 .

136- 2 19 19 192 19 37 13 195. 533 55 16 221 1139 105 ]

1387 59 103 19 192 19 57 14 195. 533 67 5 221- 1375 105 2

138- 77 53 18 192. 19 99 1 195. 538 51 8 221- 1412 31 45

92 53 & 192 20 35 17 195. 541 65 13




ingersoll Edui'pment Co., Inc. Ingersoll Equipment Co., Inc.



Inc.



Ingersoll Equipment Co., Inc. Ingersoll Equipment Co., Inc.



Ingersoll Equibmet o-.,b

Inc.

Inc.




h ETE

T vy e

S

-
'\.

P TP

-
: . *
L) ¢ ) :
i
| S t
! 5’
i -
! 4
h

R S




